
MITSUBISHI 
-=~I¥ffl~~:-,ffB~t.J~ □ lj' 

_Industrial Sewing Machine Parts Catalog 

Model PLK-E0504 

El ~ 

0 * {* m 
w * {* M ~ 

@] * {* M ~ 

[Q] ~ l, \ ti tft 

@ ~ l, \ ti tft 

[£] X - Y 9- - 7· JI,, ti tft 

@] X - Y 9- - 7· JI,, ti fl 

[ii] ~ }lfl ;t ~ m 
QJ ~ llfl ;t ~ m 
0 * tJ.J ~) ti 

w cp llfl ;t ti 

~ cp llfl ;t ...t. [f ti 

[ill ? -{ I\ ti 

0 ~ ;m ~ 

[§] E!i~ t-1 ;j-i tfj ~ ~ 

[BJ =r "7 JI,, M 

[§] 1i Ji, D 
1::11::i 

[I] 1-:t Ji, D 
i:m 

@] ~ ":J ~ 3 :., /\ -

* 

Ji! 

( 1 ) 

( 2 )_ 

( 1 ) 

( 2) 

( 1 ) 

( 2) 

( 1 ) 

(2) 

m 
m 
tft 

m 
m 
~ 

~ 

( 1 ) 

( 2) 

:) 

51 

CONTENTS Page 

Construction · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·· · · · · · · · · · · · · · 1 

Arm bed & it's accessories ( 1 ) · · · · · · · · · · · · · .... · ...... · · · · · · · · · .. · · .... · · · · · .. ·.... 2 

Arm bed & it's accessories ( 2 ) · · · ·· · · · · · · · ··· · · ·· · · · · · ·· ··· · · · ·· · · · · · · · · · · · · · · · · .. · · 4 

Sewing mechanism ( 1 ) ·· · · · · · ··· · · · · · · ·· · · · · · · · · · · · · · · ·· · · ·· ·· · · ·· · · ·· · ·· · · ··· · · · · · · · 6 

Sewing mechanism ( 2 ) · · ·· · · · · · · · · · · · · · ·· · · · ···· · ·· · · · · · · ·· · · · · · · ·· · · · · ·· · · · · · · · · · · · · 8 

X-Y table mechanism ( 1 ) · · · · · .. · · · · ·· · · · · ·· · · · · ··· · · · .. · · · ····· · · · · · ·· · ···· · ·· · · · · · · 10 

X-Ytable mechanism ( 2) ···························································· 12 

Work holder mechanism ( 1 ) ························································ 14 

Work holder mechanism ( 2 ) · ··· · · · · · · · ·· ···· · ·· · · · · · · · · · · · · · · · ·· · · · · ··· · · ··· · · · · · · · 16 

Thread trimming mechanism · · ·· ··· · · · ·· ·· · · ··· · · · · ·· · · · · · · · · · · ·· · · · ·· ·· · · · · · · · · · ·· · 18 

Presser foot mechanism · · · · · · · .... · · · · · ·· · · ·· · ·· ··· · · ·· · · · · · ···· · ·· .. · · ·· · · · · · ·· · · ·· · · 20 

Presser bar lifting mechanism ·· · · ·· · · · ...... · ·· ·· .. · .. · · .. · · · · · ·· · .. · · ... · · · ·· ·· · .. · 22 

Wiper mechanism ........... · .. · ...... · · · ·· · .. · ....................... · ............ · .. · · 24 

Oil lubrication mechanism · .......... · · · ........................... · .. · · ·· .. · · ....... · · 26 

Cable component & Detector mechanism · · ... · .. · .. · ···· .... ·· · · ·· ··.. ... .. .... 28 

Table & Stand .. · · · · · ...... · .. · · · · · ........ ·· ·· .. ·· ·· .... · .. · .. · · .. ·· .. · · · · · · · .. · · · ·· · · ·· · · 30 

Accessories ( 1 ) .... · · .......... · · ........................ · · .. · .... · · .. · .. · · .. · .. · .... ·.. 32 

Accessories ( 2 ) · · · · · .............. · ...... · · .... · · · · · .... · · · ........ · · .. · · ...... · · .. ·.... 34 

Option parts .... · · · · .. · · · .. · · · · · · · · · .... · .. ·· ...... · ...... · ............ · · .. · · .......... · · · · 36 

Index........................................................................................ 38 

P-217A 200109 



RB i5iJ :J- ~- 0 t* ~ ff~ it 

MITSUBISHI SPARE PARTS No. Designation system 

1. -tfBi5iJ::i-~·1=·-:n 'T CONCERNING PARTS CODE. 

1f~£'1f ::'5±X~n~~i;-tt, fs~81:::i-i-:·'1f ;B~Oi::,tt<t::~L 'o 
Please inform the part number, when these parts are ordered. 

::;, :-- ::,, ll~ g 

( -~9:~ ) 
Standard Parts 

[ ~J J Example 

( -~9:~ ) 
Standard Parts 

( ~ij,J,~~$~) 
Common Parts 

M 
( 1) 

M 

~ 
( 1) 

Sewing machine parts 

(2) 

9 

:;,:,,::,,JlB.P.. 

ttHl*-:11J 
Sewing machine model 

(3) 

~:g 
Model No. 

(4) 

1±~(1) 
Specification(!) 

~:ifil,Mtllll.P.. 
Common parts 

Sewing machine parts 

PLK-E *-:11] 
PLK-E Series 

PLK-E0504 

E 0 5 
(2) (3) (4) 

~[I] 0 4 

t-0!f~ M4 
Screw size M4 

(5) 

A 
(5) 

1 

~- ~~-;;:-?(=-:JL 'T CONCERNING MODIFICATION MARK. 

i±~ 
Specification 

(6) 

i±~(2) 
Specification(2) 

ll4t 
Standard 

0 
(6) 

2 

1--0:&:2' 6 
Length of 
screw 6 

(7) 

6 
(7) 

0 

g:g 
Description 

(8) (9) 

g:g 
Description 

1---:,,:1:t.i,,-
Top cover 

0 0 
(8) (9) 

3 7 

p 1-'"'::r'--0 
Screw(Pan head screw) 

~~ ?-? 1~1= * ic ~O) iv) ~i~~ it_ rt~~_ -;t ;ttJ c· 0) ~~!iiff.UJ'(V) LJ*9 0)-c ::' 5±XO) ~ 1: it= 11m 0) ~ ~ 

0) ~~*~ ci;- Di:t-C _::'Ji< t::~L 'o 
The parts marked with * in the modification column has been changed the shape or size etc. So when these 

modified parts are ordered please inform the serial number of the sewing machine. 

5±: -ffl~ Ri:il:-:Jl, \""(O)trill~~ It' f-O){f~ £ f.J'~tJJ 1: 11m~nt::trifl~~ ~~L *9 0 

1.tt-::i -c E:!tJll = ;bf:: 0~ i;- It, trill 0) c!x J§t f.J'fi tJ n0 t:: d), § tJJ 0) trill J:J 5t 0) trill t 
1im~n TL \g~-@;-f.J{iv) LJ*9 0 

Sewing machine Models, of Standard Parts are Indicated model of these parts 

are registered firstly. Parts are used for not only the indicated model, but also 

another models, in reason of New development, improvement after. 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[A] ~~t~rx: 
CONSTRUCTION 

7 -:::i;v 
Table & stand 

~ 

::E-'81-=E-- ?7 
Main motor 

~1/✓imi~ 
Sewing machine head 

1.11 : -1:--?1fffi5:Hi = ~1J~y-#XUJ'ri7J7'P:7--~~ffi5_<t:'2-v \ 

:flJ¥dtr~.:t,;v 
Operation panel 

fijlJi.[p~ 
Control box 

11:2 : Fig.No.O)~:ffi:L -Cv \fctv \Ui:3"ri/i!j'!~-C::Zff.i-t:s=.('./il±B!Fiit!vo Set/:=-c::zMn \f::L~To 
Remarks 1) Concerning about the motor parts please refer to the paris catalog of MITSUBISHI LIM! 

SERVO X. 
Remarks 2) The parts which Fig.No. are not marked are not available individually. -rt can be supplied with the whole component. 

PLK-E0504 From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[a] *~IH~(1) 
ARM BED & IT'S ACCESSORIES(1) 

(103) 

\ 
(104)----e, 

(1\ Tl (10~~ 

103 (T ~~ ✓(10~ "@ 

I L (103)~
1 
.. 

l \ ~ 1 .. 

~ (104) 

1

,. <> (10~ 

\ 109 
104 

107 

113 

111 i ~ 

118 

2 

u-------101 

LJ----102 

(103) 

130 

131 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[BJ *-ftrMJ~(l) 
ARM BED & IT'S ACCESSORIES (1) 

Fig i:£ ·Mif'i:i::i-F 
no. Mod. Parts no. 

B 101 M91276004 

B 102 MB62A0352 

B 103 M91054004 

B 104 MN60A0620 

B 105 M91304080 

B 106 M94007099 

B 107 ME10A0742 

B 108 M91910080 

8 109 MA20A0584 

B 110 MF05A0849 

B 111 MS01A0160 

B 112 MS01A0477 

B 113 M90447037 

B 114 ME10E0830 

B 115 M90806002 

B 116 MS01A1739 

8 117 M91180080 

B 118 M90442037 

8 119 M91110002 

8 120 M860A0601 

8 121 M90908003 

8 122 M91053020 

B 123 MG43A0181 

8 124 M91011004 

B 125 MF36A1180 

B 126 M95004020 

8 127 MF70A1180 

8 128 MF10A0181 

B 129 ME03A0339 

8 130 ME03A1339 

8 131 M91400010 

8 132 MS01A0361 

B 133 M860E6339 

B 134 M90906003 

8 135 M90859004 

ii Description ~_;_ 
Amt. Req. 

SW-PW/7?,ftr..·1,'/ M4X30· · · · · · · · · · · · Screw M4X30· · · · · · · · · · · · · · · · · · · · · · · · 2 

J,r.. --If 1382312-60200 · · · · · · · · · · · · · · · · · Spacer······························ 2 

SW-PW7"7,,rtr..·1,',, M4X8············· Screw M4X8··--····················· 14 

t1 □J? 1h7. AB-5N · · · · · · · · · · · · .. ·· .... ·Nylon clip AB-5N· · · · · · · · · · · · · · · · · · · · 4 

J.ld?J rjJ 13· · · · · · · · · · · · · · · · · · · · · ·······Rubber plug rjJ 13· · · · · · · · · · · · · · · · · · · · 4 

t1 □J? 1J-:d AB-6N · · · · · · · · · · · · · · ·······Nylon clip AB-6N · · · · · · · · .. · · .. · · · ·.. 1 

7'J.· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Cover······························· 1 
J

0

ld:J rjJ 19· .. · · · .. · · .. · · · · · · · ····· .... Rubber plug rjJ 19· .. · · · · · · · · · .. · · · · ·· 2 

TJt.JJJ/1° _ .. · · · · · .. · · · · · · · · · ·· .. · .. ··--Thread take-up lever guard·· .. · .. ·· .. 

'E-'J.:IJ1\·-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Motor cover························· 

71::f.J·-~· ............................... Eye guard··························· 

A~':1/\. · • · • · • • · · · · · · • · · · · · · · · · · · · · • · · · • • Adapter····························· 

7°7?,ft"-·1,/ M4X25· .. · · · · · · · · · .. · · · · · Screw M4X25· · · · · · · · · · · .. · · .. · · · · ·'" 

JJ,f 'J. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Face cover· · · · · · · · · · · · · · · · · · · · · · · · · · 
t71,;_,· 1 /8(44)X6 · .... · .. · · .. · · · · .. · .. · · Screw 1 /8(44)X6 · · · .. · · · .. · · ...... · · · 4 

tJ'-1. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ···Hinge· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
J'L.i?J r/>11.8· 00

•••
00

··--·· ........... Rubber plug r/>11.8·················--

707·Ht"-·1-:_,· M4X16-- · · · · · · · · · .. · · · .. · Screw M4X16· .. · · · · · · · · · ·· .. · · · · · · ·· 1 
t7.:j',:;' 11/64(40)X8··················· .. Screw 11/64(40)X8··················· 2 

7,f;IJ"-~·~ 1)•:J'T,f'J. .. · · .. · .. · · · · · · · · ·······Eye guard bracket······· .. ··········· 

? J~t71,:;· 9/64(40)X6· · · · · · · · · · · · · · · · · · · Screw 9/64(40)X6 .. · · · · · · .. · · · · · · · · .. 

D·:iM7t-;J.:H}1-:1· M4X6 · · · · · · · · · · · · · · · · · Screw M4X6 · · · · · · · · · · · · · · · · · · · · · · · · · 
1~7Jt1 · · · · · · · · · · · · · · · · · · · · · · · · ·······Thread guide························· 

7°7<1t"-·1,/ M4X6· · · · · · · · · .. · ··· .. · .. ·Screw M4X6-- · · · · · · · · · · · · · · · · · · · · · · · 3 

,( ~ 7Jt ,( · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread guide· · · · · · · · · · · · · · · · · · · · · · · · · 

□1Mlt':JH}1-:1· M5X8 · · · · · · · · · · · · · · .. · Screw M5X8 · · · · · · .. · · · · .. · · · · · · · .... 

,( ~ 7Jt ,( · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread guide· · · · · · · · · · · · · · · · · · · · · · · · · 

,( ~ 7Jt ,( · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread guide· · · · · · · · · · • · · · · · · · · · · · · · · 
X :iJ/\"-,(9 (L)-- · .... · · · · · · · · ...... · · · .. X Cover plate (L)· · · ·· · · .. · • · .. · · · · · .. 

X tll\·-,('J. (R)· · · · · · · · · · · · · · · .... · · .. · .. X Cover plate (R)· · · · · .... · .. · · · · · · · · 

P-if'J1-:1· M4XB · · · · · · · · · · · · · · · · · · · · · · · · ··Screw M4X8 · · · · · · · · · · · · · · · · · · · · · · · · · 6 
:iJ'T:iJ".:l'· · · · · · · · · · · · · · .. · • · · · · · · · · .. · · · · .. Latch--· .. ······· .. ········· .. ······ 

:.- 1)J'J.---til\·-· · · · · · · · · · · · · · · · · · · · · · · · · · · Cylinder cover······················· 1 
? J~t71-:/ 9/64(40)X3.2 .. · · .. · · .... · · .. · Screw 9/64(40)X3 2-- .. · .... · .... · .. · 2 

SW-PWf7?,ft,(;j'./ M3X6· · · · .. · .. · · · · Screw M3X6· · · · · · · · · · · · .. · · · · · · · · · · · 2 

3 PLK-E0504 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[Q] ;;f;:~001*'(2) ' ACCESSORIES(2) ARM BED & ITS 

4 

e 

---902---7 

I I 

111 I 

: ~112 I 
~ 

I 113 I 

I ~(106) ! 

@--!"~ i 

I L,,.: 
: ~- _J 
L_ ---- -

~115 

®--116 

117 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[CJ ;;$:Pf;:~~(2) 
ARM BED & IT'S ACCESSORIES (2) 

Fig ~j! ~B£::i-f-:· 
no. Mod. Parts no. 

C 101 M90204060 
C 102 M90901002 
C 103 MF10A0709 
C 104 MF10A0553 
C 105 MF10A0187 

C 106 MF10A0555 
C 107 MM11A0556 
C 108 MN52A1245 
C 109 MT60A0802 
C 110 M91605045 

C 111 M91602046 
C 112 MM11A0702 
C 113 MM11A0245 
C 114 MS14A0553 
C 115 MS14A0180 

C 116 MG75A1476 
C 117 ME05A0600 
C 118 MA20A0476 
C 119 MA20A1950 
C 120 MA04A1530 

C 121 M91057020 
C 122 MA04A2530 
C 123 M91054004 
C 124 M91055020 
C 125 MB60E0950 

C 126 M99006063 
C 127 MA20A0194 
C 128 MB60A1601 
C 129 M91004067 
C 130 MS14A0350 

C 131 M91005067 
C 132 MS14A0572 
C 133 M90601064 
C 134 MS03A0417 
C 135 MFOOA0181 

C 136 MFOOA0553 
C 137 MF10A1555 
C 138 MF36A0245 
C 139 M91101046 

C 901 MA16E0210 
C 902 MS14E0180 
C 903 MB60E0190 
C 904 MFOOE0550 

Description 

t":.,. · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Pin·································· 
t71-:/ 9/64(40)X4· · · · · · · · · · · · · · · ·······Screw 9/64(40)X4· · · · · · · · · · · · · · · · · · · · 
7·•-//J. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Regulator casing·· · · · · · · · · · · · · · · · · · · · 
f3'}:,,if;°')· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread tension stud·················· 
11+1)1\· 1· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread take-up spring· · · · · · · · · · · · · · · · 

~; 
Amt. Req. 

f3'J:,,+J·7· ·· · · · ·· · ···· ···· · · · · · · · ·······Thread tension discs················· 4 
f3'}:,,+J'7;t+J1• · · · · · · · · · · · · · · · · · · · · · · · · · Disc retaining plate··················· 
1:.,;.-{ l\·1- · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread tension spring················· 
"?'J 1J~· ;I································ Thumb nut revolution stopper········· 
'Y"?~t'Y~· · · · · · · · · · · · · · · · · · · · · · · · ········Thumb nut··························· 

'Y"?~t'Y~································Thumb nut··························· 
l\·1-l:.,t-{· ········ ······· · · · · ·· · · ······Spring guide························· 
1:.,;.-{ l\·1· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread tension spring··············· .. 
73'/:--*·'J· · · · · · · · · · · · · · · · · · · · ·· · · · · · · · · Thread tension stud·················· 
1 ~ l'.lt 1 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread guide· · · · · · · · · · · · · · · · · · · · · · · · · 

;."

0 

-+J-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Spacer······························ 
~·17°7.ll\·-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Top cover··························· 
Al\

0

-+f-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Spacer······························ 
l,1\· -· • · • · · • • · · · · • · • · · • • • · • · · • • • · • • • • • • Lever································ 
11°:.,•yf:,,·'J D· · · · · · · · · · · · · · · · · · · · · ·······Driven shaft························· 

0·11.J'JYt'Jf~;I*/ M3X4· · · · · · · · · · ·······Screw M3X4· · · · · · · · · · · · · · · · · · · · · · · · · 4 
1i":.,•yf/'J· · · · · · · · · · · · · · · · · · · · · · · ·······Shaft································ 1 
SW-PW7°7"?-{t"·1-:--· M4X8· · · · · · · · · · · · · Screw M4X8· · · · · · · · · · · · · · · · · · · · · · · · · 2 
0•11.J'Jlt'Y'f~;l;j',:,,· M4X4· · · · · · · · · · · · · · · · · Screw M4X4· · · · · · · · · · · · · · · · · · · · · · · · · 2 
l,1\·-?~?i'· · · · · · · · · · · · · · ·· · · · · · · · ·······Lever································ 

t·:.,. · ·· · · · ·· · · · ·· · · ·· · · · · · ·· · · · · · ······Pin·································· 
-{~"?f'J·J~"?· · · · · · · · · · · · · · · · · · · · · · ·······Wheel······························· 
~

1)':17"19· · · · · · · · · · · · · · · · · · · · · · · · ········Bracket····························· 
::.'.;"•:Jft

0

:., BX1.J·9 ¢ 2.5X8· · · · · · · · · ·······Pin ¢ 2.5X8· · · · · · · · · · · · · · · · · · · · · · · · · · 
1.JJ.,.·. • • •. • • • • • • · • • • · · · · · · · · · · · · · ·······Cam································· 

::.'/'Yft
0

:.,Bx1.J·9 ¢2.5X12···············Pin ¢,2.5X12························· 2 
'Y/~"?'fl\·1-······························Spring ······························ 
AJ 01J:.,'}y:., 6X56 · · · · · · · · · · · · · · · · · · · · · · · Pin ¢, 6X56 · · · · · · · · · · · · · · · · · · · · · · · · · · 
J"l.,.'J· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Tire································· 
1~?'.lt1· · · ·· ···· · · · ·· · · ·· · ·· ··········Thread guide························· 

f3'J:1*·?· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread tension stud·················· 1 
f3?:1+J·7 · · · · · · · · · · · · · · · · · · · · · · · · ·······Thread tension discs················· 2 
1:.,;.11\·1,• · · · · · · · · · · · · · · · · · · · · · · ·······Thread tension spring················· 
'Y"?::t'J~· · · · · · · · · · · · · · · · · · · · · · · · · ·······Thumb nut··························· 

f3'Jiz'Yf'J:::6· · · · · · · · · · · · · · · · · · · ·······Thread tension Regulator assy· · · · · · · · 
f3'Jiz'/f?~9T· · · · · · · · · · · · · · · · · · · ·······Thread tension 8egulator assy· · · · · · · · 
1~~f'J'Jf?::.9y· · · · · · · · · · · · · · · · · · ·······Bobbin winder························ 
f3'Jiz'Yf'J::9i'· · · · · · · · · · · · · · · · · · · ·······Thread tension Regulator assy· · · · · · · · 

5 PLK-E0504 From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[Q] ~ L '~fftj( 1 ) 
SEWING MECHANISM(1) 

104 

101 

102 

118 

114 

115 ~ 

117 

119 

125 

126 

127 

123 

(115) 

122 ··'" .... ""~;,,-

\ 
120 

131 

128~~"" 

129~ 

6 

113 

(133) 

134 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[DJ ~L ,~tl(l) 
SEWING MECHANISM (1) 

Fig 
no. 

D 101 

D 102 

D 103 

D 104 

D 105 

D 106 

D 107 

D 108 

D 109 

D 110 

D 111 

D 112 

D 113 

D 114 

D 115 

D 116 

D 117 

D 118 

D 119 

D 120 

D 121 

D 122 

D 123 

D 124 

D 125 

D 126 

D 127 

D 128 

D 129 

D 130 

D 131 

D 132 

D 133 

D 134 

D 135 

D 136 

D 901 

D 902 

D 903 

D 904 

D 905 

~~ 
Mod. 

ftB~::::i-i-:· 
Parts no. 

MB60A2406 

M93002050 

M91069004 

MN10A1456 

M90330065 

M93001050 

MF01A0259 

MF01A1476 

MN72A1694 

MF01A0476 

MB60A0694 

M91520002 

MB60E0682 

MG50A0740 

MS10A1740 

MV88A0740 

MF70A0352 

M91602001 

MS14A0682 

M91053020 

ME05A0230 

M91221001 

MF60A2740 

MS01A0350 

MS01A0663 

MS01A0660 

MG30A0664 

MF21D0181 

MS02A0128 

M90815002 

MF01A0181 

M91802006 

M91606001 

MS03E0662 

MF10A0325 

M90990002 

MB60E1682 

MS01E0580 

MS10A0232 

MB60E0234 

MS01A0383 

Description 

'J'J'/ 'Jlr)'/::i.''J='t · · · · · · · · · · · · · · · · · · · · · · · · · Detector···························· 

-lf1.J"1·· · · · · · · · · · · · · · · · · · · · · · · · · · ········Washer······························ 

7°7"?1°t"·1·'/· M4X8· · · · · · · · · · · · · · ·······Screw M4X8· · · · · · · · · · · · · · · · · · · · · · · · · 
;f;'-J~l\·7,))'}' · · · · · · · · · · · · · · · · · · · · ·······Ball bearing·························· 

c1.J·9~PJ 30· · · · · · · · · · · · · · · · · · · · · · · · · · · · C-type retaining ring 30· · · · · · · · · · · · · · 

"f 1.1·1- · · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Washer······························ 

t::"f1.J"1- · · · · · · · · · · · · · · · · · · · · · · · · ·······Wave washer························· 

l,.1\
0

--lf- B· ·· · · · · · · · · · · · · · · · · · · · ········Spacer B· ·· · · · · · · · · · · · · · · · · · · · · · · · · · 

~_;_ 
Arnt. Req. 

/\)1/t/\
0

) F20 (r)'J1f)· · · · · · · · · · · · ·······Command disk F20 (up)··············· 1 

J..r,:--lj-- A····························· ·Spacer A·············· .. ············ 2 

/\)1/'f/\.) K10 (',/9,f°'f)• · · · · · · · · · · .. ······Command disk K10 (down)········· .. · 1 

t51·'/· 15/64(28)X12 · · · · · · · · · · · · · ·······Screw 15/64(28)X12 · · · · · · · · · · · · · · · · · 2 

7° - 1) • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • ·Pulley· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
7IJ~~··································Felt································· 1 
7il~~··································Felt································· 2 

7I/~~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Felt································· 

;IJ7- · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Collar·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
~;11,:1· 1/4(40)X4······················· Screw 1/4(40)X4····················· 5 

{~"?:'f-7°- 1)· • • • • • • • • • • • • • • • • • • • • • • • • • • • • Pulley······························· 1 
IJ-:,,1.J'J7t''J:'f~;L1,j· M4X6· · · · · · · · · · ·······Screw M4X6· · · · · · · · · · · · · · · · · · · · · · · · · 2 

r)r;:.,·'J································· Drive shaft·························· 1 
~;L1,:1· M5X12·························· Screw M5X12························ 2 

7il~~· · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Felt································· 
{~='t 1)1.Jk· · · · · · · · · · · · · · · · · · · · · · · · ·······Thread trimmer cam·················· 
l\ 1)*.'};19)~ (?I)························ Needle bar bushing (upper)·········· .. 

/\ 1J*.'; · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Needle bar · · · · · · · · · · · · · · · · · · · · · · · · · · 
/\ 1J*·r);191~ (j9)· · · · · · · · · · · · · · · · · ······ .. Needle bar bushing (lower)············ 
{~7)t1······························· Thread guide························· 
~:.,)/\1) DPX17 #18······················Needle DPX17#18···················· 
t71-j" 1/8(44)X4.5 ..................... Screw 1/8(44)X4.5··················· 

1~7)t1· · · ·· · · · · · ·· ···· ·· ·· · ··········Thread guide························· 
t51•1/·*·r)-lf=t 9/32(28)· · · · · .. · · · · ·······Set screw 9/32(28)· · · · · · · · · · · · · · · · · · 1 

~;11,:.,· 1/4(40)X6· · · · · · · · · · · · · · · · ·······Screw 1/4(40)X6· · · · · · · · · · · · · · · · · · · · · 2 
1\1)?1.J. {~· 'J~9i · · · · · · · · · · · · · · · · · · · ·······Guide assy· · · · · · · · · · · · · · · · · · · · · · · · · · 

1.J'JJ"? · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Square block·· · · · · · · · · · · · · · · · · · · · · · · · 

t5:h· M4X8· · · · · · · · · · · · · · · · · · · · · · · · · · · Screw M4X8· · · · · · · · · · · · · · · · · · · · · · · · · 2 

7"-1J'J~97· · · · · · · · · · · · · · · · · · · · · · · ·······Pulley assy· · · · · · · · · · · · · · · · · · · · · · · · · · 

7)t·)/\1)'J'J;;97· · · · · · · · · · · · · · · · · · ·······Thread take-up lever assy· · · · · · · · · · · · 

'J'J/'J;L9Mt9" 1J)'J~ · · · · · · · · · · · · · · · ·······Drive shaft bushing L assy· · · · · · · · · · · · 

r)r;',/· 'J;L9Mt1.J)'J~ · · · · · · · · · · · .. · · · · · · .. · · Drive shaft bushing C assy · · · · · · · · · .. · 

'J7)'J'J~ · · · · · · · · · · · · · · · · · · · · · · · · · ·······Crank assy · · · · · · · · · · · · · · · · · · · · · · · · · · 

7 PLK-E0504 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



~ ml. 'fflHfijC2) 
SEWING MECHANISM(2) 

I 
I 

', \ 
\ \ 108 

107 

105 

I 
I 

·~ 
~ 

104 

118 

106 

120 

109 

113 

110 
117 

8 From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[E] ~l, '~ff4(2) 
SEWING MECHANISM (2) 

Fig 
no. 

E 101 

E 102 

E 103 

E 104 

E 105 

E 106 

E 107 

E 108 

E 109 

E 110 

E 111 

E 112 

E 113 

E 114 

E 115 

E 116 

E 117 

E 118 

E 119 

E 120 

E 121 

E 122 

E 123 

E 124 

E 125 

E 126 

E 127 

E 128 

E 129 

E 130 

E 131 

E 901 

E 902 

.:g~g::::i-f-:' 
Parts no. 

M91203002 

MB60A0740 

MS01A0833 

M91223001 

M91802045 

MS01A0508 

M95004021 

M98003015 

MS01A0891 

MM11A0352 

M91503001 

ME10A0148 

MA20A0740 

M91650020 

M90500085 

MS01A0761 

ME03E0450 
MS08A0125 

MS01A0123 

MS08A0616 

MS01A0120 

MS01A0611 

M95001021 

MS09A0950 
MS01A0121 

M90853002 

MS01A0329 

M90001060 

M90802003 

M93006050 

MS01A0572 

MB60E1956 

ME10E0452 

Description ~~ 
Amt. Req. 

t'51--/ 3/16(28)X15· · ·· · · · · ··· · ·········Screw 3/16(28)X15· · · · · · · ·· ·· · · · · ·· ·· 2 
7I/~~· · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Felt································· 

)9/~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Bushing· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
~;11,-/ M5X10· · · · · · · · · · · · · · · · · · · ·······Screw M5X10· · · · · · · · · · · · · · · · · · · · · · · · 2 
t,~ 9/32(28)· · · · · · · · · · · · · · · · · · · · · · · · · · Nut 9/32(28)· · · · · · · · · · · · · · · · · · · · · · · · · 

-12?9/\~;i° /~ '? · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Sector gear·························· 
P·:,1.J?7t•:;.t+}1",:/ M5X5· · · · · · · .. ··· .... ·Screw M5X5· · · · · · · · · · · · · · · · · · · · · · ·· · 
t'51-S/ 9·:.,•:;-t- 9/32(28) · · · · · · · · · · · · · .. · .. · Screw 9/32(28) · · · · · · · · · · · · · · · · · · · · · · 
3';~·';-/?· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Rock shaft··························· 
1.6-· · · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Collar······························· 

~_n.s,· 15/64(28)X4.5· .. · .. · ...... · .... · Screw 15/64(28)X4_5 ........ · · .... ·.. 2 

t'E· · · · · .... · · · · · · · · · · · · · · · · · · .. · · ... · · Oil braid·················· .. ········· 1 
7I/~~··································Felt································· 2 
P·:,1.J?7t'l=t-~;l1-j· M6X8· · · · · · .. · ...... ··Screw M6X8· · · · · .... · · ...... · · · · · ·.. 2 

0 1J:.,1· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · O-ring · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 

l\'.;j:.,j·? · · · · · · · · · · · · · · · · · · · · · · · · ·······Eccentric shaft·· · · · · · · · · · · · · · · · · · · · · 2 
j9j·? ?~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Hook shaft assy · · · · · · · · · · · · · · · · · · · · · · 
;t;·t·:.,t-A· · · · · · · .. · · · · · · · · · · .. ··· .. ····Bobbin case· .... ···················· 
;t;·t·:.,. · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Bobbin · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
t1.J:;ff;,t-!fI · · · · · · · · · · · · · · · · · · · · · · ·······Hook retaine· · · · · · · · · · · · · · · · · · · · · · · · · 

t1.J1.J";, · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Inner hook··························· 
~·71 /\. · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Hook driver·························· 
P·,1.J?rt•:,,-t-;t;·M M5X16· · · .. · .. · ··· .. ···Bolt M5X16· · · .. · · · · · · · · · · · · · · · · ·· ·· · 1 
1.J;,t-!fI'/'?~· · · · · · · · · · · · · · · · · · · · · · · · · · · · Hook clamp·························· 2 
'}~7.1·;, · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Outer hook·························· 

t'71·/ 1 /8(40)X4 .. · · · · · · · · · · · · · · · .. · · · · Screw 1 /8(40)X4 · · · · · · · · · · · · · · · · · · · · · 2 
7.l'? 1 ~ ]':.,t{ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Thread guide·· · · · · · · · · · · · · · · · · · · · · · · · 
"-{J".lt":., m6-4X18· · · · · · · · · · · · · · .. · .... Pin m6-4X18· · · · · · · · · · · · · · · · · · · · · · .. · 1 
'?/~t71-:/ 1 /8(44)X4.5 · · · · · .. · · · · · ·······Screw 1 /8(44)X4.5-- · · · · · · · · · · · · · · .. · 2 
1·n·1···································Washer······························ 2 

';/~'?'t-/\·1-·················· ............ Spring··............................. 2 

t,:.,t11.J:., ?~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · Connecting rod assy · · · · · · · · · · · · · · · · · · 
1/9/?)9M~-t-·)?~· · · · · · · · · ······ .. · .... ·Hook shaft bushing (R) assy· ·· · · ·· ·· · 

9 PLK-E0504 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[EJ X-YT--:J JL;t\0:~(1) 
X-Y TABLE MECHANISM(1) 

101~ • 
103 

102---

109 

105 

106 

1ITT~ 

113~ (113) 

114----© 1J ~ 
_____.Q~o ~116 

115~0 o 

(114) @:l 
0 117 

@ t1 

11B 

! 10s1 --~~ "---------------_------._____ ( 104 I 

O ® 0 

0 

(107)-----~~ n (106) 

~ 

10 

112 

(107) 

110 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[F] X-Y-=t--7 JL,fflH14(1) 

Fig 
no. 

F 101 

F 102 

F 103 

F 104 

F 105 

F 106 

F 107 

F 108 

F 109 

F 110 

F 111 

F 112 

F 113 

F 114 

F 115 

F 116 

F 117 

F 118 

X-Y TABLE MECHANISM (1) 
-gBfii:::i-F 
Parts no. 

M95003021 

M90511050 

ME03A0601 

M95001001 

ME03A0722 

M95061095 

M94003021 

ME03A0901 

M95001021 

M91003070 

ME03A1901 

ME05A0390 

M94037021 

M90422050 
M92011070 

M90421050 

ME03A0788 

ME03A1601 

Description ~.,;_ 
Amt. Req. 

□·,Mrt•;,-t;f; M M5X12 · · · · · · · · · · ·······Bolt M5X12 · · · · · · · · · · · · · · · · · · · · · · · · · · 8 
if':l:i"1-5································Washer5···························· 8 
-f-9~ 1)'1'7·0 (Y)· · · · · · · · · · · · · · · · · ·······Motor mounting plate Y· · · · · · · · · · · · · · · 1 
t,(D:,?~>1-:/ M4X6· · · · · · · · · · · · · · ·······Screw M4X6· · · · · · · · · · · · · · · · · · · · · · · · · 4 
t7n?· /~ ;7 • • • • • • • • • • • • • • • • • • • • • • • •••••• .. Pinion gear·························· 2 

J.f:,t":.,?·-f-9· · · · · · · · · · · · · · · · · · · · · · · · · · Stepping motor······················· 2 
□·,:l.1?7t';f*.M M4X12· · · · · · · · · · ·······Bolt M4X12· · · · · · · · · · · · · · · · · · · · · · · · · · 10 
7:,? (Y)· · · · · · · · · · · · · · · · · · · · · · · · · ·······Rack Y· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
D:,7.l?7t'1f*.M M5X16· · · · · · · · · · ·······Bolt M5X16· · · · · · · · · · · · · · · · · · · · · · · · · · 2 
*·-1~7·•,:;.:i 10··························Ball bushing 10······················· 2 

Y'7:,?9. 1 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Rack adapter Y · · · · · · · · · · · · · · · · · · · · · · 
Y?~·7·/?· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Linear shaft Y· · · · · · · · · · · · · · · · · · · · · · · · 1 
O·,M7t'Jf;f;9:.,*·M M4X12· · · · · · · · · · · · Bolt M4X12· · · · · · · · · · · · · · · · · · · · · · · · · · 3 
if":li"1• 4· · · · · · · · · · · · · · · · · · · · · · · · ········Washer 4· · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
*·-/~l\·71):.,f · · · · · · · · · · · · · · · · · · · · ·······Ball bearing·························· 

if'i.J·1· 4· · · ·· · · · · · · · ·· · · · · · ·· · · · ········Washer 4· · · · · · · · · · · · · · · · · · · · · · · · · · ·· 2 
*j.39· 1 · · · · · · · · · · · · · · · · · · · · · · · · · ·······Bearing supporter···················· 
-f-9~ 1)'1'719 (X) · · · · · · · · · · · · · · · · · · · · · · · · Motor mountig plate X · · · · · · · · · · · · · · · · 

11 PLK-E0504 From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[G] X-Y7 --:J JLAlffit(2) 
X-Y TABLE MECHANISM(2) 

,,~; 
112 

113 

(118) 

(115)~ 

--., ~ 

( 119) ~ 
~@ 

(117) 

101 

(105) 

102 

104 

105 

(113) (tr(/ 
(112) 

120 

0 

\\ 1\ 
124 125 (116) (115) 

12 

106 107 108 109 

j l 
15 

~ ~ 

(103) 

110 

(102) 

111 

117 

121 

123 

(121) 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[G]X-Y-r-7 Jt.,t\HJ(2) 

Fig 
no. 

G 101 

G 102 

G 103 

G 104 

G 105 

G 106 

G 107 

G 108 

G 109 

G 110 

G 111 

G 112 

G 113 

G 114 

G 115 

G 116 

G 117 

G 118 

G 119 

G 120 

G 121 

G 122 

G 123 

G 124 

G 125 

X-Y TABLE MECHANISM (2) 
-tfBfll::::i-1-t 
Parts no. 

ME03A2339 

M90921002 

M94036021 

ME05A0957 

M98008070 

ME03A3339 

M93003021 

M91003022 

ME05A0477 

ME05A1957 

ME03A4339 

ME03A1477 

MS09A1914 

ME03A2957 

M94002017 

MS02A3477 

ME03A3957 

M94038021 

MS02A4477 

ME03A4957 

MS08A0914 

M93007020 

ME03A2901 

M90432038 

M91004045 

Description !S[_;_ 
Amt. Req. 

7J/\. - (L) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Cover L · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
t';i:?-/ 9/64(40)X8 · · · · · · · · · · · · · · · ·······Screw 9/64(40)X8 · · · · · · · · · · · · · · · · · · · · 4 

□·1Mlt·1-H· 9:4· M M4X 1 0 · · · · · · · · · · · · Bolt M4X 1 0 · · · · · · · · · · · · · · · · · · · · · · · · · · 6 
Y/?Jf,{L,-7,. (L)-- · · · .. · · .. · · .. · .. · .. · · Fixed race Y (L)-- · · .. · .. · .... · .. ·.... 1 

J'Jh'J 5/32-- .. · .. · · · · · · · · · · · · · · · · · · · · Steel ball 5/32 · · · · · · · · .. · · · · · · · .. · · · · 62 

Y7J/\. -19 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ··Cover plate Y · · · · · · · · · · · · · · · · · · · · · · · · 1 
IJ•1M7t·;,;\:-;j;M M3X6· · · · · · · · · · ·· .. ····Bolt M3X6· · · · .. · · · · · · · · · .. · · · · · · · · · · 2 

IJ·11J?;j; M M4X8 · · · · · · · · · · · · · · · · · · · · · · ··Bolt M4X8 · · · · · · · · · · · · · · · · · · · · · · · · · · · 4 
Y1/.?A~'.:l/\

0 

('Jj□ )· · · · · · · · · · · · · · · · ·······Rear stopper Y· · · · · · · · · · · · · · · · · · · · · · · 

Y/?Jf,{L,-7,. (R)· · · .. · · · · · · .. · · · ·······Fixed race Y (R)· · · · · · · · · · · · · · · · · · · · · 

7J/\·- (R)· · · · · · · · · · · · · · · · · · · · · · · · ·······Cover R· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
Y7'b/\

0 

('?I)··························· Front stopper Y· · · · · · · · · · · · · · · · · · · ·· · 2 
1)7'-t (Y) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Retainer Y · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
yj·?1~·ryl,-?,.· · · · · · · · · · · · · · · · · · · ·······Movable race Y·· · · · · · · · · · · · · · · · · · · · · 1 
i?77'1'./?"·1~ M4X8· · · · · · · · · · · · · · · · ·······Bolt M4X8· · · · · · · · · · · · · · · · · · · · · · · · · · · 4 

?,.~,:,/\
0 

X · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Stopper X · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
Xj.?Jf,{L,-7'···························Fixed race X························· 2 
□·1M7t•;,_:\:-;f9A·M M4X16············ Bolt M4X16·························· 4 

7' ~·;,/\
0 

X · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Stopper X · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
Xj.?1r'Jv-7'·························· Movable race X······················ 

1)7'-t (X) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Retainer X · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
D·1M7t·;,;\:-~;t;j'.j. M3X10· · · · · · · · · ·······Screw M3X10· · · · · · · · · · · · · · · · · · · · · · · · 

7•;,? (X) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Rack X · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
7°7'?-{tl\·;j'.j" M4X30· · · · · · · · · · · · · · · · · · · Screw M4X30· · · · · · · · · · · · · · · · · · · · · · · · 2 
t·;,~ M4· · · · · · · · · · · · · · · · · · · · · · · · · ·······Nut M4· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 

13 PLK-E0504 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[8] ~fll!Xtl!t\'li(l) MECHANISM(1) WORK HOLDER 

101 

~ 

134 

135 ~ - - - - - - \._-_) 

137 

b 

139~ 

141 

113 

115 

(117) 

136 

140 

14 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[HJ 91-,:ftjl xt\Hj(l) 
WORK HOLDER MECHANISM (1) 

Fig ~~ 'f5Bi5i:i:::J-F 
no. Mod. Parts no. 

H 101 M95007021 

H 102 M91382045 

H 103 M90511050 

H 104 M94001021 
H 105 MA10A0950 

H 106 MA10A0729 
H 107 ME05A0454 
H 108 M91109002 
H 109 MA10A1950 
H 110 ME05A0910 

H 111 M91137015 

H 112 M91116002 
H 113 ME10A1758 
H 114 M95009021 
H 115 ME03E2519 

H 116 M95011021 
H 117 M90505065 
H 118 ME10A0743 
H 119 ME10A3910 
H 120 M91127015 

H 121 M90543060 
H 122 ME10A0352 
H 123 ME10A2910 
H 124 M90619060 
H 125 ME10A4910 

H 126 M90622060 
H 127 ME10A5910 
H 128 M90518060 
H 129 M95015021 
H 130 M90620060 

H 131 M90623060 
H 132 ME10A0454 
H 133 M96001070 
H 134 ME10A0267 
H 135 M91060021 

H 136 MS14A0416 
H 137 ME05A0257 
H 138 MB03A0802 
H 139 M93004021 
H 140 M96033021 

H 141 ME05A0339 
H 142 MS01A2572 
H 143 MB60A0780 
H 144 M94001017 

Description 

0•;,;/J?7t•;.,t;f;M M5X40· · · · .......... ···Bolt M5X40· · · .. · · · · · · · · · · · · · · · · · · · · · 
t'.I~ MS································ Nut MS······························ 
-lfjf;j', 5· · · · · · · · · · · · · · · · · · · · · · · · ········Washer 5· · · · · · · · · · · · · · · ·· · · · · · · · · · · · 
0•;,;/J?7t•;.,t;J;'M M4X6· · · · · · · · · · · ·······Bolt M4X6· · · · · · · · · · · · · · · · · · · · · · · · · · · 
l,/\·-·································· Lever································ 

t1- 1)/\·1,· · · · · · · · · · · · · · · · · · · · · · · · · ·······Spring······························· 
'/'J· · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Shaft································ 
t7;j',j. 11 /64(40)X7 · · · · · · · · · · · · · · ·······Screw 11 /64(40)X7 · · · · · · · · · · · · · · · · · · 
t,,,·-·································· Lever·····························--· 
1J:.,'J• · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Link································· 

~~ 
Amt. Req. 

t'71-:./f:.,•;.,t 11/64(40)· · · · · · · · · · · · · · · · · Screw 11/64(40)· · · · · · · · · · · · · · · · · · · · · 1 
t';i;t.j· 11/64(40)X8· · · .. · · · .. · · · · ·······Screw 11/64(40)X8· · · · · · · .... · · · · · ·.. 4 
7·77•;,~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Bracket··· · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
0'.17.J?7t'1H·M M5X8· · · · · · · · · .. ·······Bolt MSXB· .... · · · · · · · · · · · · · · · · · · · · · · 2 
'}l,J,W'J~9i· · · · · · · .. · · · · · · · · · · · · ·······Solenoid assy· · · · · · · · · · · .. · · · · · · · · · · · 

0'.17.J?lt':J:\=-;f;M M5X25· · · · · · · · · · ·······Bolt M5X25· · · · ·· · · · · · · · · · · · · · · · · · · · · 2 
E:/J. 9~PJ 5 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · E-type retaining ring 5 · · · · · · · · · · · · · · · · 10 
:/J. -,~·7°l,-~ · · · · · · · · · · · · · · · · · · · · · · ·······Guide plate·························· 2 
1J:.,'} A································· Link A······························· 2 
t71-:./1{:.,•:;,:\=-11/64(40)················· Screw 11/64(40)····················· 2 

t
0

:., •• • •••••••••••• •••••• • •••••• • • ······Pin·································· 
:/J7-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Collar······························· 1 
1J:.,'] B· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Link B· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
f:., C · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Pin C · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
1
):.,'} C· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Link C · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 

t':., G···· ··· · ···· · · · ·· · · · ·· ··· · · ·······Pin G· ···· · · ·· · ···· ········ ··· · ····· · 1 
1J:.,'] S· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Link S· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
At'.17°t':., RS .. · .. ······················ Snap pin RS·· .. ··············· .. ···· 1 
0'.IJ.J?7t':J,:\=-;j;'J~~ MSX20 .. · · .. · · · · ·······Bolt M5X20· · · · · · · · · · · · · · .. · · · · · .. · · · 2 
t

0

:., E··· ·· · · ·· · · ·· · ·· · ····· ·· · · · · ······Pin E· ···· · ·· ··· ·· ··· · · ·· ·· · ·· · · ·· ·· · 

t':.,H•·································PinH································ 
;t"tI:./'J· · · · · · · · · · · · · · · · · · · · · · · · · ·······Shaft································ 
*·-1~7·•;,:,.112·· .. ······················Ball bushing 12· .. ··············· ..... 
;t"tI19}9J~· · · · · · · · · · · · · · · .. · · .. · · · · · · · Bushing····························· 1 
0·;,;/J?7t•:;H·M M4X10· · · · · · · · · · ·······Bolt M4X10· · · · · · · · · · · · · · · · · · · · · · · · · · 4 

:/J'.l:.-3'119······························ Cushion····························· 
;t-!fI-1'9· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Pressure plate······················· 
;>'J 1n·;. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Guide pin···························· 
0·;,:/J?7t•:;t;f;M M3X5· · · · · .. · · .. ···· .. ·Bolt M3X5· · · · .... · · .... · · .. · · · · ·.... 4 
0'.1:/J'J7t':Jt-lf7*·M M6X12· ...... ·· .... ·Bolt M6X12-- .. · · · · .. · · ........ ··· · · · 

A7'1~·:/Ji\·-· · · · · · · · · · · · · · · · · · · · · · ·······Slide cover·························· 
'11~1-t/\·1-· · · · · · · · · · · · · · · · · · · · · · · ·······Spring······························· 1 
*J~f-· · · · · · · · · · · · · · · · · · · · · · · · · · ·······Holder······························· 1 
t7i{'Jlr·;,~ M4X10· · -- · .... -- · .... · .... ·Bolt M4X10· · .. · · .. · · · .. · .. · · .. · · · · · · 2 

15 PLK-E0504 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[J] *flfl;t_fflU1t(2D)ER MECHANISM(2) 
WORKHOL 

108 

129 

130 

131 

136 

137 138 

140 (137) 

-~~:~ .. , 
~ ©--__(116) 

142 

16 

126 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[J] ;>1-tifl itt!flii(2) 
WORK HOLDER MECHANISM (2) 

Fig ~~ iBfi:i::J-F 
no. Mod. Parts no. 

J 101 M91139015 

J 102 ME10A0910 

J 103 M90901020 

J 104 M91109002 

J 105 ME10A0429 

J 106 MFOOA1352 

J 107 M90943002 

J 108 ME10A0266 

J 109 MB60A0477 

J 110 ME05A0572 

J 111 M91137015 

J 112 M99002052 

J 113 ME10A1266 

J 114 M90817060 
J 115 M95004017 

J 116 M90511050 
J 117 ME05A0455 
J 118 M91050020 
J 119 MS08A1454 
J 120 M91003070 

J 121 MS08A0692 
J 122 ME10A0457 
J 123 ME10A1601 

J 124 M90818060 
J 125 ME10A1454 

J 126 ME10A0729 
J 127 ME10A0308 
J 128 ME10A0307 
J 129 ME10A6339 
J 130 M94006017 

J 131 M91400010 
J 132 M90422050 
J 133 M94007017 
J 134 M95002017 

J 135 ME10A0601 

J 136 M94035021 

J 137 M90421050 

J 138 M94009021 

J 139 MB60A0196 

J 140 ME05A0105 

J 141 M90511056 

J 142 MEOSA0272 

Description ~:i: 
Amt. Req. 

t'71-'//(:.,•:;-t-11/64(40)················· Screw 11/64(40)····················· 4 
1J:.,'} · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Link· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
D::,,t.J'J7t'Y-t-~f1•:/ 9/64(40)X3.5· · · ·······Screw 9/64(40)X3.5· · · · · · · · · · · · · · · · · · 8 
t71,/ 11 /64(40)X7 · · · · · · · · · · · · · · ·······Screw 11 /64(40)X7 · · · · · · · · · · · · · · · · · · 2 
-!f-!fI-1'9· • · · · · · · · · · · · · · · · · · · · · · · · ·······Pressure lever B· · · · · · · · · · · · · · · · · · · · · 2 

-JJ7-· · · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Collar······························· 4 
.'/R71,:,,· 9/64(40)X5· · · · · · · · · · · · ·······Screw 9/64(40)X5· · · · · · · · · · · · · · · · · · · · 4 
,r-/fil.,/\·-······························Pressure lever A····················· 2 
i(J::,,/\

0 

• • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • Stopper····························· 2 
';l)~.'-t-J\·1-······························Spring······························· 2 

t71-:,,·9·:.,•y-t- 11/64(40)· .. · · · · · · .. · .. · .. Screw 11/64(40)· · · · · · · · · · · · · · · · .. · · · 2 
'}I-7·r;-y:,,t 1417003-41006 · · · · · · · · · · · · · Wave washer 1417003-41006 · · · · · · · · · 2 
,r-/fII.,/\·-· · · · · · · · · · · · · · · · · · · · · · · ·······Pressure lever C· · · · · · · · · · · · · · · · · · · · · 2 
t":.,L=46······················ ......... pinl=46················............. 1 
i?7i1'J?''J~ M5X16· · · · · · · · · · · .... ···· .. ·Bolt M5X16· · · · · · · · · · · · · .. · · · · · · · · · · · 2 

-!f"-JJ·1• 5· · · · · ·· · ·· · · · · · · · ·· · · · · -- ·····"Washer 5· · · · · · ... · · · · · · · · · · · · · · · · .. · 6 
:,,· '}-ff if I································ Bracket····························· 
D::,,t.J'J7t'.1-t-~;l1,:,,· M4X5· · · · · · · · · · .. ·····Screw M4X5· · · · · .... · · · · · · .... · · · · · · 2 
:--·'J· · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Shaft·························.· ..... 
;f;'-J~7·-y:,,.110·····················••»•Ball bushing 10·············--··--···· 

:,,"'Jr'j'r1\r'j:,,"",;'}' · · · · · · • • · · · · · · · · · · • · · · · · · Bearing housing············ .. ········ 
:--.1".lr".I:,,· · · · · · · · · · · · · · · · · · · · · · · · ·······Slider······························· 
~

1)'.1?"19· · · · · · · · · · · · · · · · · · · · · · · · · ·······Bracket····························· 
t"".I L=60· · · · · · · · · · · · · · · · · · · · · · · · ·······Pin L=60· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
L,",;'7'•;.,:,,· 'J· · · · · · · · · · · · · · · · · · · · · · · · ·······Connecting shaft····················· 

t1• 1)1\·1'- • • • • · · · · · · • · · · · • • · • · · · • • • ·······Spring······························· 
;rifi9·{· · · · · · · · · · · · · · · · · · · · · · · · ········Work holder arm··············· .. ·· -- · 
;rifI7:.,t1' · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Work holder guide····· .. ············· 
-JJJ\·-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Cover······························· 1 
i?7i1'Jlr•;;~ M4X16· · · · · · · · · · · · · · · ·······Bolt M4X16· · · · · · · · · · · · · · · · · · · · · · · · · · 4 

P-ff71•:--· M4X8· · · · · · · · · · · · · · · · · · · ·······Screw M4XB· · · · · · · · · · · · · · · · · · · · · · · · · 2 
if"-JJ"1· 4· · · · · · · · · · · · · · · · · · · · · · · · ········Washer 4· · ·· · · · · · · · · · · · · · · · · · · · · · · ·· 2 
i?7i1'Jlr::,,~M4X12······················BoltM4X12 ........................ 2 
i?7i1'J'1'•;;~ M5X12··--······· .. ·········BoltM5X12········--······ .. ··--··-- 2 
,r-/fI~ 1J•;Jlr1'9· · · · · · · · · · · · · · · · · · · · · · · · · · · Clamp foot··························· 

□·;;Mlt·.1-t-t· 9:.,;j;' M M4X8 · · · · · .. ·······Bolt M4X8 · · · · · · · · · · · · · · · · .. · · · · · · · · · 2 
-tt·1i·1· 4· · · · · · · · · · · · · · · · · · · · · · · · ········Washer 4· · · · · · · · · · · · · · · · · · · · · · · · · · · · 3 
□·11.J'Jlt'Y-t-t'M M4X5 · · · · · · · · · · · ·······Bolt M4X5 · · · · · · · · · · · · · · · · · · · · · · · · · · · 
·i"f-t-' ;I-{ 9 · · · · · · · · · · · · · · · · · · · · · · · · ·······Clamp stopper······················· 
;r-!fI· · · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Clamp frame························· 

i?7T1'J7•;;~ MSXS · · · · · · · · · · · · · · · · · · · · · · · Bolt MSX8 · · · · · · · · · · · · · · · · · · · · · · · · · · · 2 
t'J 1JJ9· · · · · · · · · · · · · · · · · · · · · · · · · ········Feed plate··························· 

17 PLK-E0504 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[Kl *t)] ~)~f~ MING MECHANISM 
THREAD TRIM 

115 

118,119 

~ 

123 ~ 

124~ 

125 ~ ~ ~ 

126===---: 

127~0 

128 Ir r 

~ 
<el 

133 (125) 134 135 

114 

117 

j 
~ 

137 

18 

1

~ • 

1

1 }]"' '"J® 141 

~@ • 0 

ft@@ 

0 

o<O 

143~ 142 

149 
112 

145 

146~ 

1~~Y 
154 (148) 

151 

(150) 

✓ 
(150) 

0 

\\ 
155 158 159 (139) 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[K] * ti] L) IHJ 
THREAD TRIMMING MECHANISM 

Fig ~~ -gB~::i-~· 
no. Mod. Parts no. 

K 101 M91127015 
K 102 M90802002 
K 103 MF36A0750 
K 104 MF90A0361 
K 105 MS07A0228 

K 106 M91112002 
K 107 M91004045 
K 108 M90424053 
K 109 M90421050 
K 110 M91382045 

K 111 MN60A0750 
K 112 ME05E0519 
K 113 ME05A0509 
K 114 M95005017 
K 115 ME10E0746 

K 116 M91054004 
K 117 M90990002 
K 118 MB05A0470 
K 119 MB05A0797 
K 120 M90605010 

K 121 MS03A1101 
K 122 MS01A1476 
K 123 MA10B2476 
K 124 MS14A0838 
K 125 M90906003 

K 126 MS03B0838 
K 127 M96004052 
K 128 M91129015 
K 129 M91222001 
K 130 MS01A5454 

K 131 M91214015 
K 132 MA20A0392 
K 133 MS01A0192 
K 134 M90513065 
K 135 MS03A1910 

K 136 M90102017 
K 137 ME03E0975 
K 138 MS01E0430 
K 139 M95003021 
K 140 M91056004 

K 141 MS14A3601 
K 142 ME10E2519 
K 143 M91576045 
K 144 M91652020 
K 145 MS01A0348 

K 146 MS01A1572 
K 147 MS01E0351 
K 148 M91104045 
K 149 M95004021 
K 150 M90101017 

K 151 MS01E0975 
K 152 MS08A0708 
K 153 MS01A2572 
K 154 MS08A0454 
K 155 MS01A2392 

K 156 M91109045 
K 157 MS01A1392 
K 158 M90511050 
K 159 M90504053 
K 160 M91108001 

K 901 MS01A3352 

Description ~:I: 
Amt. Req. 

t7;j',s,·9·:;•;,-t 11/64(40)· · · · · · · · · · · · · · · · · Screw 11/64(40)· · · · · · · · · · · · · · · · · · · · · 1 
t7;j'./ 1/8(44)X7·······················Screw 1/8(44)X7····················· 2 
;f;1~9· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Holder······························· 
7J 11.J · 1' · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Bracket· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
'J::f · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · ··Crank··· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

t7;j'.s,· 11/64(40)X12····················Screw 11/64(40)X12················· 1 
t·:1~ M4· ··· · ··· · · · · · ·· ·· · ··· · · · ········Nut M4···· · ·· · · ·· ·· · · · ·· · · · ·· · ·· · · ·· 4 
/\·;t.-tf1.J·;t- 4· · · · · · · · · · · · · · · · · · · · · ·······Spring washer 4· · · · · · · · · · · · · · · · · · · · · · 4 
-tf1.J·1·4································Washer4···························· 4 
t,~ MS································ Nut MS······························ 2 

f ':/1/J. • • • • • • • • • • • • • • • • · • • • • • • • • • • • • • • • • ·Pipe····· · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
1~J.J~)')l,/1T · · · · · · · · · · · · · · · · · · · ·······Solenoid (thread release)············· 
'/L,/,(~·~ 1J77{9• · · · · · · · · · · · · · · · · · ·······Solenoid bracket····················· 1 
-l?7'f1'/T•:1~ M5X10· · · · · · · · · · · · · · · ·······Bolt M5X10· · · · · · · · · · · · · · · · · · · · · · · · · · 2 
Jl,fS,7'WH-\' · · · · · · · · · · · · · · · · · · · · · · · · · · Flexible wire assy· · · · · · · · · · · · · · · · · · · · 

SW-PW7°7?-ft1,:;t.s,· M4X8············· Screw M4X8························· 
t7;j'.s,· M4X8· · · · · · · · · · · · · · · · · · · · · · · · · · · Screw M4X8· · · · · · · · · · · · · · · · · · · · · · · · · 4 
;i.,,: 1)19· · · · · · · · · · · · · · · · · · · · · · · · · ·······Slide 'plate··························· 
;f;:i"71/~l·······························Film sheet··························· 1 
-lj-7;j'.s,· 3/32(56)X2.8· · · · · · · · · · · · · ·······Screw 3/32(56)X2.8· · · · · · · · · · · · · · · · · · 2 

1\1)1'9 </J 2.2· · · · · · · · · · · · · · · · · · · · · · · · · · · · Needle plate························· 
;i_,,:--lj--• · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Spacer······························ 
;i.11.·--lf-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Spacer······························ 
Jj{ ;,I).····· · · · · · · · · · · · · · · · · · · · · · · · ·····Fixed knife········ · · · · · · · · · · · · · · · · · · · 
?JR7;j'./ 9/64(40)X3.2· · · · · · · · · · · · · · · · · Screw 9/64(40)X3.2· · · · · · · · · · · · · · · · · · 4 

1~·7;,1;i. · · · · · · · · · · · · · · · · · · · · · · · · · ·······Movable knife························ 
'J1-7·r;,St'r 6 · · · · · · · · · · · · · · · · · · · · ·······Wave washer 6 · · · · · · · · · · · · · · · · · · · · · · · 
t7;j',s,·9·:;•;,-t 11/64(40)· · · · · · · · · · · · · · · · · Screw 11/64(40)· · · · · · · · · · · · · · · · · · · · · 
~;,1;t.s,· M5X6· · · · · · · · · · · · · · · · · · · · · · · · · · · Screw M5X6· · · · · · · · · · · · · · · ·· · · · · · · · · 
'11\·•;,-ts,· 'J· · · · · · · · · · · · · · · · · · · · · · · ·······Stepped pin·························· 

t7;j'./9·:;•;,:\:· 3/16(28)· · · · · · · · · · · · ·······Screw 3/16(28)· · · · · · · · · · · · · · · · · · · · · · 
;,IJ.'J~·'J'JT. (3)· · · · · · · · · · · · · · · · · · · ·······knife driving crank (3)· · · · · · · · · · · · · · · · 
19/\.1' · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Leaf spring·························· 
E1.J·9~;,l'J 2.5 · · · · · · · · · · · · · · · · · · · · · · · · · · · · E-type retaining ring 2.5· · · · · · · · · · · · · · 
1)'.l'J· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Link································· 

;t;·M9·:;·;,-t 11/64(40)· · · · · · · · · · · · ·······Bolt 11/64(40)· · · · · · · · · · · · · · · · · · · · · · · 
0•:irI)Hl::9'r (3J)· · · · · · · · · · · · ·· .. ····--Connecting rod (horizontal)··········· 
,(~:\'-1)-lj-~·'J'JT. · · · · · · · · · · · · · · · · · · · · · · · · · · Crank······························· 1 
0·:11.J'J?t•;,-t;f;·M M5X12· · · · · · · · · · ·······Bolt M5X12· · · · · · · · · · · · · · · · · · · · · · · · · · 3 
SW-PW7°7?,(t11.·;t.s,· M4X10· · · · · · · · · · · · Screw M4X10· · · · · · · · · · · · · · · · · · · · · · · · 3 

'Jl,/1H 1J•;,11'9· · · · · · · · · · · · · · · · · · ·······Solenoid bracket····················· 
,(~:\'-

1)')1,J,(~· · · · · · · · · · · · · · · · · · · · · · · · · · · · Solenoid (thread trim)················ 
t·:1~ M6· · · · · · · · · · · · · · · · · · · · · · · · · ·······Nut M6· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 
J;j'. '/ M6X35 · · · · · · · · · · · · · · · · · · · · · · · · · · · Screw M6X35 · · · · · · · · · · · · · · · · · · · · · · · · 
1.JlSt.'J································· Shaft································ 

'YJ~?f/\
0 1' · · · · · · · · · · · · · · · · · · · · · · · ·······Spring······························· 

1.Jl 71'/ J. 'J'JT. ?:: · · · · · · · · · · · · · · · · · ·······Cam follower assy· · · .. · · · · · · · · · · · · · · · 1 
t·1~ 11/64(40)························· Nut 11/64(40)······················· 2 
0·:11.J'J?t·;,H;,1;t.s,· M5X5· · · · · · · · · · ·······Screw M5X5· · · · · · · · · · · · · · · · · · · · · · · · · 4 
;f;.M9°'.1'1f 11/64(40)···················Bolt 11/64(40)······················· 3 

0·1~·I:,,~·?::9'r O'f)· · · · · · · · · · · · · · · · · · · · · Connecting rod (vertical)·············· 
/\·;t.;)]7• · · · · · · · · · · · · · · · · · · · · · · · · · ·······Hook································ 
'1/~?-'t-1\

0

1'•· · · · · · · · · · · · · · · · · · · · · · · ·······Spring······························· 
s,·'J· · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Shaft································ 
n 'J~·'J'JT. (2) · · · · · · · · · · · · · · · · · · · ·······knife driving crank (2) · · · · · · · · · · · · · · · · 

o:,,';·.t,;~ 11/64(40)· · · · · · · · · · · · · · ·······Long nut 11/64(40)· · · · · · · · · · · · · · · · · · · 
;,IJ.'J~·'J'JT. (1)· · · · · · · · · · · · · · · · · · · · · · · · · knife driving crank (1)· · · · · · · · · · · · · · · · 1 
-lj-·1.J·;t. 5· · · · · · · · · · · · · · · · · · · · · · · · ········Washer 5· · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
/\·;t.-lj-·1.J·;t. 5· · · · · · · · · · · · · · · · · · · · · ·······Spring washer 5· · · · · · · · · · · · · · · · · · · · · · 
~;,l;j'.j. 11 /64(40)X5.5 · · · · · · · · · · · · · · · · · · · Screw 11/64(40)X55 · · · · · · · · · · · · · · · · · 

7]7-'J:: · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Collar assy· · · · · · · · · · · · · · · · · · · · · · · · · · 2 

19 PLK-E0504 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[] Cf! :tlfl ~ 1ui 
~PRESSER FO __ O _T MECHANISM 

105 

108 ::=1 
132 

133 

134 

135 

137 

138 

r 
139 140 

20 

125 

128 

124 

118 

141 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[LJi:f:1:fljlxtttl 
PRESSER FOOT MECHANISM 

Fig 
no. 

L 101 

L 102 

L 103 

L 104 

L 105 

L 106 

L 107 

L 108 

L 109 

L 110 

L 111 

L 112 

L 113 

L 114 

L 115 

L 116 

L 117 

L 118 

L 119 

L 120 

L 121 

L 122 

L 123 

L 124 

L 125 

L 126 

L 127 

L 128 

L 129 

L 130 

L 131 

L 132 

L 133 

L 134 

L 135 

L 136 

L 137 

L 138 

L 139 

L 140 

L 141 

L 901 

L 902 

:gBfi:i::::i-F 
Parts no. 

M91801035 

M91802045 

ME10A0261 

M91054004 

ME10A0572 

MS03A6154 

M91689015 

MG3080226 

M91688015 

ME10A6910 

ME10A0763 

ME10A7910 

M91053020 

M99006063 

M90908003 

MN70A1780 

MG30A0740 

ME10A1956 

MS02E0460 

MG30A0833 

M91603003 

M91572045 

M90631050 

ME10A0956 

M91551015 

MF60A0700 

MG3080740 

M90325065 

M91606001 

M93202045 

M93202047 

MS03A0703 

M90632050 

MS03A1572 

MG75A0265 

M91506001 

MF10A0267 

MS03A0262 

M90922002 

MB60A1626 

MV30A0256 

MG30A0760 

MS02A0463 

p 
J:lll Description 

'l<::1-:/ 9/32(28)X35· · · · · · · · · · · · · · · · · · · Thumb screw 9/32(28)X35· · · · · · · · · ·· · 

t•;,~ 9/32(28)· · · · · · · · · · · · · · · · · · · · · · · · · · Nut 9/32(28)· · · · · · · · · · · · · · · · · · · · · · · · · 

~_;_ 
Amt. Req. 

;t+}If3'J-iz'1~{1' · · · · · · · · · · · · · · · · · · ·······Bracket····························· 1 

SW-PW7°7"?1t"·1-:/ M4X8· · · · · · · · · · · · · Screw M4X8· · · · · · · · · · · · · · · · · · · · · · · · · 2 

';/~"?;\:-/\·~-· · · · · · · · · · · · · · · · · · · · · · · ·······Spring······················•·•·•••·• 

7'..171;1J"1- · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Spring guide bar······················ 

t'51-:/~{'.,;•;J;\:- 1/4(40)····················Screw 1/4(40)······················· 

;t+}I,{$1-tj-+j-I• · · · · · · · · · · · · · · · · · · · · ·······Supporter···························· 1 

t'51-/$1.'.,;';J;\:- 1/4(40)····················Screw 1/4(40)······················· 4 

')'..I?··································· Link························ ..... ·· .. 

". /~?7'.,;? · · · · · · · · · · · · · · · · · · · · · · · · · · · ····Bell crank··· · · · · · · · · · · · · · · · · · · · · · · · · 

1)'..I?· • · · • • · • · • • · • · • · • • · • · • • • · • · · • · • • • • • Link································· 1 

!J-;,JJ?rt•:.it~n-/ M4X6· · · · · · · · · · ·······Screw M4X6· · · · · · · · · · · · · · · · · · · · · · · · · 3 

';Jl\·•;,it/?· • · · • • · • • • • • • • · · · · • · · · · ·······Pin·································· 

< J~t71,/ 9/64(40)X6 · · · · · · · · · · · · · · · · · · · Screw 9/64(40)X6 · · · · · · · · · · · · · · · · · · · · 

*J~f · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Holder······························· 

7I/~~ · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Felt································· 

v'..1-f?';J:t.l'..I· · · · · • • · • · • · • • • · • · • • • • · • ·······Link································· 

'Jr·1::$lr·······························Arm shaftassy······················· 1 

;1$1/~· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Bushing····························· 2 

"?J~t71-/ 1/4(40)X16· · · · · · · · · · · · ·······Screw 1/4(40)X16· · · · · · · · · · · · · · · · · · · · 

U t-;,~ 6X0.75· · · · · · · · · · · · · · · · · · · · · · · · · · U-nut 6X0.75· · · · · · · · · · · · · · · · · · · · · · · · 

1·:t.J·1· 6· · · · · · · · · · · · · · · · · · · · · · · · ········Washer 6· · · · · · · · · · · · · · · · · · · · · · · · · · · · 

l,'.,;-f?';J7.J'.,;• · · · · · · · · · · · · · · · · · · · · · · · ·······Crank rod···························· 

*·1~~$1·'.,;•;J;\'- M6· · · · · · · · · · · · · · · · · · ·······Bolt M6· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

i?'..l"t1?/\·1-· · · · · · · · · · · · · · · · · · · · · · ·······Holder······························· 

7I/~~·································· Felt································· 

c:t.J·$l~PJ 25· · · · · · · · · · · · · · · · · · · · · · · · · · · · C-type retaining ring 25· · · · · · · · · · · · · · 1 

~;11-/ 1/4(40)X6······················· Screw 1/4(40)X6····················· 2 

•n::1-:/ 1 /2(28)X43 · · · · · · · · · · · · · · ·······Thumb screw 1/2(28)X43 · · · · · · · · · · · · · 

t'J ~ 1 /2(28) · · · · · · · · · · · · · · · · · · · · · · · · · · · · Nut 1 /2(28) · · · · · · · · · · · · · · · · · · · · · · · · · · 

7'..lt,(,;f;".I • · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Presser bar guide···················· 

J"t·:t.J·1- 6· · · · · · · · · · · · · · · · · · · · · · · ········Washer 6· · · · · · · · · · · · · · · · · · · · · · · · · · · · 

';J/~"?'t-/\
0

1•· · · · · · · · · · · · · · · · · · · · · · · ·······Spring······························· 

t"tI*"".1$1":\'-· · · · · · · · · · · · · · · · · · · · · ·······Presser bar holder··················· 

~;11,:/ 15/64(28)X6 · · · · · · · · · · · · · · · · · · · · · Screw 15/64(28)X6 · · · · · · · · · · · · · · · · · · 

t"tI*"".1;1$1/~· · · · · · · · · · · · · · · · · · · · · · · · · · · Bushing····························· 

t"tI*"".I · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Presser bar·························· 

t'51-'/ 9/64(40)X8· · · · · · · · · · · · · · · ·······Screw 9/64(40)X8· · · · · · · · · · · · · · · · · · · · 

=-~ .. /~7.l· -~- · · · · · · · · · · · · · · · · · · · · · · · · · · · · Needle guard························· 

t"tI ¢; 3 · · · · · · · · · · · · · · · · · · · · · · · · ·······Presser foot ¢; 3 · · · · · · · · · · · · · · · · · · · · · 

"'..l:i'..l')'..l?::$1r · · · · · · · · · · · · · · · · · · · • ·······Eccentric cam assy · · · · · · · · · · · · · · · · · · 

'IT. (:::\'-") · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Arm (right)··························· 

21 PLK-EO504 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[Ml cp}IJ);t...t. l-filf~ TING MECHANISM PRESSER BAR LIF 

101 

/ 

102 

/ 

103 

~ ~ 
107 109 

104 
110 

I r• ~ • 
114 

105 106 / 

(114) I 
116 

117 

118 

119 

(117) 

(116) 

(114) 

111 

/~,~~·~ 127 

128 

22 

123 

112 

L 
0 

0 0 

113 

(104) 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[MJ i:fl:jtJl;t...ttfiHl 
PRESSER BAR LIFTING MECHANISM 

Fig ~~ .g~fp:::i-~· fp i5 Description 

no. Mod. Parts no. 

M 101 

M 102 

M 103 

M 104 

M 105 

M 106 

M 107 

M 108 

M 109 

M 110 

M91116002 

M94001021 

ME05A1509 

M95009021 

M95018021 

M90422050 

ME05A1477 

ME05A0419 

ME05E2519 

M91054004 

ME05A0429 

M91056004 

ME05E0770 

t71,:/ 11 /64(40)X8 · · · · · · · · · · · · · · ·······Screw 11/64(40)X8 · · · · · · · · · · · · · · · · · · · 

0':!JJ?7t'J~t"/~~ M4X6· · · · · · · · · · · ·······Bolt M4X6· · · · · · · · · · · · · · · · · · · · · · · · · · · 

'Jv/1r~1J•J71$1· · · · · · · · · · · · · · · · · · ·······Bracket····························· 

0·1Mrt·;1t;1;· M M5X8 · · · · · · · · · · · · · · · · · · Bolt M5X8 · · · · · · · · · · · · · · · · · · · · · · · · · · · 

0·1Mlt•1~;J;M M4X8· · · · · · · · · · · ·······Bolt M4X8· · · · · · · · · · · · · · · · · · · · · · · · · · · 

-!f;IJ"1, 4· · · · · · · · · · · · · · · · · · · · · · · · ········Washer 4· · · · · · · · · · · · · · · · · · · · · · · · · · · · 

J,.~•11\
0 

• • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • • Stopper····························· 

:i' 1.,,-f $1 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Rubber cushion·· · · · · · · · · · · · · · · · · · · · · 

'Jv/1~·?~$17· · · · · · · · · · · · · · · · · · · · · ·······Solenoid assy· · · · · · · · · · · · · · · · · · · · · · · · 

SW-PW7°7?1t":1,/ M4X8· · · · · · · · · · · · · Screw M4X8· · · · · · · · · .. · · · · · · · · · · · · · · 

-lj--lj-I1$1· · · · · · · · · · · · · · · · · · · · · · · · · ·······Supporter···························· 

SW-PW7°7?1t":1,'/ M4Xl0· · · · · · · · · · · · Screw M4X10· · · · · · · · · · · · · · · · · · · · · · · · 

,._·-7,.7'v-~?~· · · · · · · · · · · · · · · · · · · · · · · · · · Base plate assy· · · · · · · · · · · · · · · · · · · · · · 

M 111 

M 112 

M 113 

M 114 

M 15 
K14S92221040 E:IJ°$l~PJ 4· · .. · · · · · · · · · · · · · · · · · · · · · · · · · E-type retaining ring 4· · · · · · · · · · · · · · · · 

M 116 

M 117 

M 118 

M 119 

M 120 

M 121 

M 122 

M 123 

M 124 

M 125 

M 126 

M 127 

M 128 

M90546060 

ME05A1910 

ME05A0352 

M90547060 

ME05A0950 

ME05A1454 

M91219015 

ME05A1950 

ME05A0738 

M91131002 

MElOA 1252 

MF70A0350 

M90423060 

M91515022 

t'::., ............. ·· ·· ·· · ······ ·· ·· ······Pin·································· 

1))? · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Link· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

:IJ7-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Collar······························· 

t':., ..... · · ·· · · ·· · ··· · · ···· ·· ···········Pin·································· 

vi\· - · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Lever·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

'/?· · · · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Shaft································ 

t'71-:/ 9·:.,•;J.:\'- 3/16(28) · · · · · · · · · · · · · · · ···Screw 3/16(28) · · · · · · · · · · · · · · · · · · · · · · 

vi\·-·································· Lever································ 

t~;f;'J · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Link································· 

t'71•:1· 11 /64(40)X6.5 · · · · · · · · · · · · · · · · · · · Screw 11/64(40)X6.5 · · · · · · · · · · · · · · · · · 

;r-lj-I77·v/\· -· · · · · · · · · · · · · · · · · · · · ·······Lifting lever·························· 

1~.J.J~;(:IJJ.,,······························Plate cam··························· 

1~.1;~;tt"::.,. · · · · · · · · · · · · · · · · · · · · · ········Pin·································· 

*·1~W:.,•1~ 15/64(28)· · · · · · · · · · · · ·······Bolt 15/64(28)· · · · · · · · · · · · · · · · · · · · · · · 

~_;_ 
Amt. Req. 

4 

2 

1 

3 

3 

2 

2 

1 

4 

1 

4 

2 

2 

2 

23 PLK-E0504 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[NJ 'J 4,~-IHM 
WIPER MECHANISM 

103 

105 

104 

~

100 

100 

@I!)· V "" 
© <OJ '() (102) 

113 

106 

111 

112 I 
(111) 

1W .. / ~ 
11( ~ 

24 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[NJ r"J -{ I ,-tltl 
WIPER MECHANISM 

Fig 
no. 

N 101 

N 102 

N 103 

N 104 

N 105 

N 106 

N 107 

N 108 

N 109 

N 110 

N 111 

N 112 

N 113 

N 114 

N 115 

N 116 

N 901 

N 902 

~~ 
Mod. 

-EB6'1'.1=i-F 
Parts no. 

M91058004 

M91054004 

ME05A0508 

ME10E3601 

M860A0915 

ME05E1519 

M90317050 

M90307053 

M90875045 

MS02E0983 

M90802003 

MS03E0981 

MB60E0982 

MS03A1530 

M91057020 

MS03A3980 

ME05E0484 

MB60E3339 

Description ~£ 
Amt. Req. 

SW-PW7°"i°?1t"·1,:/ M4X6· · · · · · · .... · · Screw M4X6 .... · ........ · .......... · 2 

SW-PWi'":1?1t"·1-'/ M4X8 .. · .. · ...... · Screw M4X8 .... · ...... · · · ·.......... 4 

t!'J'.l°?f':,,-t?:,,. · · · .. · .. · · · · .. · · · · .. · · · .. · Cable (stop Bz) .. · .. · · · · · · .. · · .. · · .. · 

l- 1)'1719· · · · · · · · · · · · · · · · · · · · · · · · ········Bracket····························· 

□·;,? 1):,,f · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Lock ring···························· 

'J1/\0 -')i.,J11-'··· .. ······· .............. Solenoid (wiper),,.................... 1 

-tf :/:i'1- 3 · · · · · · · · · .. · · .. · · · · · · · · ····· .... Washer 3 .. · ...... · .. · · · · .. · .. ·...... 2 

/\'1-if:/:i'1- 3 · · · · · · · · · · · · · · · · · · · · · · · · · · · · Spring washer 3 · · · · · · · · · · · · · · · · · · · · · · 2 

t·:tl- M3··· · ·· ···· · · · ·· · · ··· · ···········Nut M3· ····· ·· ···· · · · · ·· ·· · · ·· · · · ·· · 2 

?l-'".119" · · · · "· · · · · · · .. · .... · · ··· .. ···Wiper crank 1 ............ · "· · · · · .. .. 

? J~t71-~/ 1 /8(44)X4.5 · · · · · · · · · · · · ·······Screw 1 /8(44)X4.5 · · · · · · · · · · · · · · · · · · · 4 

'/.J.'Jl-.'119· · · · · · · · · · · · · · · · · · · · · · ·······Wiper crank 2· · · · · · · · · · · · · · · · · · · · · · · · 

'J1 l\·-9· 1 · · · · · · · · · · · · · · · · · · · · · · · ·······Wiper adapter························ 

'J1/\
0 -'/?· · · · · · · · · · · · · · · · · · · · · · ········Wiper shaft·························· 

□1il?lt•1~l-;l1-'/ M3X4· · · · · · · · · · ·······Screw M3X4· · · · · · · · · · · · · · · · · · · · · · · · · 

'J,(/\
0

-•. • • • • • • • • • • • • • • • • • • • • • • • • ·······Wiper································ 

;ts,;t;· 9:,,i..,1•:,,t?~- · · · · · · · · · · · · · · · · · · · · · · · Switch assy · · · · · · · · · · · · · · · · · · · · · · · · · · 

:/JI\·-?~ (7'-!f'-•1~)· · · "· " .. ·"· .... ·· .. Cover assy (with buzzer)" ........... · 

25 PLK-E0504 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[e] ~iEl31Hl 
OIL LUBRICATION MECHANISM 

121 

(105) 

126 

(108) 

127 

128 
(105) 

106 

26 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[PJ~;mtui 
OIL LUBRICATION MECHANISM 

Fig ~~ f½B~:::i-i-:· 
no. Mod. Parts no. 

P 101 ME10A1780 

P 102 MF10A2740 

P 103 MF60A0742 

P 104 M94003099 

P 105 M91054004 

P 106 MF00A2780 

P 107 MS03A0688 

P 108 MN10A0135 

P 109 MS01A8796 

P 110 ME03E0688 

P 111 MS01A1740 

P 112 MS03A2780 

P 113 MF80A0780 

P 114 MS08A0740 

P 115 M94007099 

P 116 ME03E1688 

P 117 ME03E2688 

P 118 ME03E3688 

P 119 ME05E0688 

P 120 ME03E4688 

P 121 ME03E5688 

P 122 ME03E6688 

P 123 MF60A5740 

P 124 ME03E7688 

P 125 MS14A0740 

P 126 MB60A1780 

P 127 ME03E8688 

P 128 MS01A9796 

Description 

*lkf · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Holder······························· 

7I/~~·································· Felt································· 

7'J.·····································Cap································· 

~_;_ 
Amt. Req. 

t1□'.l~.11)•:o· AB-3N ...... · · · · .. · · ·······Nylon clip AB-3N · · · · · · · · · · .. · · · · · · · · 1 

SW-PW7°7"<1't"-·1-'/ M4XB· · · · · · · · · · · · · Screw M4X8· .. · · · · · · · · · · · · · · · · · · · · · · 8 

*l~f · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Holder······························· 

1\
0

17° (7 J~~) · · · · · · · · · · · · · · · · · · · · · · · · · · · · Pipe·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 

;t,{J~"T--i/····························· Oil gauge················--·········· 2 

*J~f · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Holder······························· 

/\

0

1'7°t'I:?~ ('J'J:;.?;l'J./~ <I)·············· Oil pipe assy (drive shaft bushing F)· · · 

7:i:J~~ .. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Felt·····················•.··········· 

*l~f · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Holder· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

*l~f · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Holder······························· 

7IJ~~··········--······················ Felt--·········--·················--· 

t1□'.l?')•:0° AB-6N · · · · · · · · · · · .. ········Nylon clip AB-6N· · · · · · · · · · · · · · · · · · · · · 

/\

0

'17°t't?~ (7H t'J.. 1J)· · .. · · · · · · · · · ·······Oil pipe assy (hook left)·············· 

/\

0

1'7'.t'I:?~ (7H t-JJl· · · · · .. · · · · · · ··· .. ···Oil pipe assy (hook center)--·········· 

1\
0

1'7°t'I:?~ (7H ~.:F), · · ...... · · · · · · · · · · · · Oil pipe assy (hook right) .. · · · · · · · · · · · 

1\
0

1'7°t'I:?~ (l\'.J:,t'.1 1)'.I)· · · · · · · · · · · · · ·······Oil pipe assy (eccentric cam)········· 

/\

0

1'7°t'En (J\')*''J)· · · · · · · · · · · · · · · · · · · · · Oil pipe assy (needle bar)············· 

/\

0

1'7°t'I:?~ (L,'.!i?';l;IJ'.J)· · · · · · · · · · · · · · · · · · · Oil pipe assy (connecting rod)········· 

/\

0

1'7°t'E?~ ('J'J/?;l'J.J~ t1J)· · · · · · · · · · · · · · Oil pipe assy (drive shaft bushing C)· · · 

7I/~~·································· Felt································· 

/\

0

1'7°t't?~ (:;'J.:;·?;l'J./~ '}:; □)· · · · · · · · · · · · · Oil pipe assy (hook shaft bushing R)· · · 

7I/~~· · · · · · · · · · · · · · · · · ·· · · · · · · · ········Felt································· 

*J~'J.· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Holder·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

/\

0

1'7°t'I:?~ (;IJ'.l:I.)· · • · · · · · · · · · · · · · · · · · · · · Oil pipe assy (circulation)············· 

;f;J~f · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Holder·· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

27 PLK-E0504 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[Q] ~c *l~ te ~ f~lHJ 

~ 

CABLE COMPONENT & DETECTOR MECHANISM 

101-~ I'/ /105 
(§)~106 

©Y 

tr 

107 

108 109 

110 --------------- ~ 113 
~ 114 

0 / _,,,,,---115 

111~ ✓~ 
e 

112 

116 

(111) 

117~ 

~119 

120 

123 

~~ 

I) @1 
~ 0 ~ 0 @) G I) 

I) 

~ ~ ~ 0 

G 

121 (111) 122 124 (111) 

28 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[Q]lic~·~:±l~~~ 
CABLE COMPONENT & DETECTOR MECHANISM 

Fig ~~ .g~~::i-F ~ :fi Description 

no. Mod. Parts no. 

Q 101 

Q 102 

Q 103 

Q 104 

Q 105 

Q 106 

Q 107 

Q 108 

Q 109 

Q 110 

Q 111 

Q 112 

Q 113 

Q 114 

Q 115 

Q 116 

Q 117 

Q 118 

Q 119 

Q 120 

Q 121 

Q 122 

Q 123 

Q 124 

Q 125 

M91060021 

ME03A2601 

ME03E1484 

M90971004 

M94001021 

M90422050 

ME03A2408 

M91058004 

ME03A7339 

ME10A2780 

M91054004 

M94003099 

ME03E2484 

M90317050 

M93011021 

ME03A3408 

M91057004 

MB60A0366 

MB60A2352 

M95003096 

ME03A6339 

MB60A5601 

MB60A5780 

IJ•yt.J?yt•;.,t;t;M M4X10· · · · · · · · · · ·······Bolt M4X10· · · · · · · · · · · · · · · · · · · · · · · · ·· 

'T'.l:i.1'.IH')'1'T19 X······················Detector X mounting plate············ 

:\'-)i?';A1'J'f X· · · · · · · · · · · · · · · · · · · ·······Detector X· · · · · · · · · · · · · · · · · · · · · · · · ·· 

SW-Pwi=p1t,-,·~-'/ M3X10· .. · · · · · · .. · Screw M3X10-- · · · · · .. · · · · · · · · .. · · · ·· 

IJ'J1.J?7t•;.,H'M M4X8· · · · · · · · .. · ·······Bolt M4X8· · · · · · · · · · · · · · · · · · · · · · · · · · · 

-lf:/i'~- 4· · · · · · · · · · · · · · · · · · · · · · · · · ·······Washer 4· · · · · · · · · · · · · · · · · · · · · · · · · · · · 

X'T'.l:i.1'19.1?~9f······················· Holder plate assy X·--················ 

SW-PW7.•7•1t"-·~-'/ M4X6· · · · · · · · · · · · · Screw M4X6· · · · · · · · · · · · · · · · · · · · · · · · · 

Y'T):i.1'1:\'-:/J/\·-· · · ·· · · · · · · · ·· ·" ······ .. Detector cover Y· · · · · · · · · · · · · · · · · · · · · 

~-:i-1"9?~9T· · · · · · · · · · · · · · · · · · · · · · · · · · ·· Holder plate assy· · · · · · · · · · · · · · · · · · · · 

SW-PW7°7<1t"-·~.:;,· M4X8· · · · · · · · · · · · · Screw M4X8· · · · · · · · · · · · · · · · · · · · · · · · · 

t11J'.l?'b7° AB-3N· · · · · · · · · · · · · · · · · · · .. Nylon clip AB-3N · · · · · · · · · · · · · · · · · · · · . 

:\'-)i?';A1'Y'f Y··········••"'············ DetectorY··························· 

tf:/J.::f 3· · · · · · · · · · · · · · · · · · · · · · · · · ·······Washer 3· · · · · · · · · · · · · · · · · · · · · · · · · · · · 

IJ•yt.J?yt•:,,t;t;M M3X12· · · · .. · · .. ·· .. · .. Bolt M3X12· · · · · · · · · · · · · · · .... · · · · · · · 

Y'T)',1.1'1'l 1 · · · · · · · · · · · · · · · · · · · · · · · · · · · · Detector bracket Y· · · · · · · · · · · · · · · · · · · 

SW-PW7°7<1t"-·~.:;,· M4X20· · · · · · · · · · · · Screw M4X20· · · · · · · · · · · · · · · · · · · · · · · · 

'J)9·1'f7·•f,1.1 · · · · · · · · · · · · · · · · · · · · · · · · · · · Nylon bush·························· 

'J".19•y'f7·•y:i.1· · · · · .. · · · • · · · · · · • • · · · · · · · · Nylon bush···· .. ···················· 

P/\·:..,7~97 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Print circuit board·· · · · · · · · · · · · · · · · · · · 

P/\·:..,:/J/\·-· · · · · · · · · · · · · · · · · · · · · · · ·······Circuit board cover··················· 

J;t,?9r 1)'1'T19· · · · · · · · · · · · · · · · · .. ·· .. ····Connector panel····················· 

J-f,"7'7:i.1 9· 1 · · · · · · · · · · · · · · · · · · ·· .. ····Cord bushing (large)···· .. · .... · .... ·· 

MB60A6780 J-f,·7·•1:iJ. :i3'/" · · · · · · .. · · .... · ···· .. ··Cord bushing (small)· .... ·· .. ·· .. ····· 

K14M71725402 'T-7·1~ (I'.IJ-fl· · .. · · ........ · .... ·· .. ·Cable (Encoder)·· .. ·· .. ··· .. · .. ··· .. · 

~_;_ 
Amt. Req. 

2 

1 

2 

2 

1 

2 

12 

1 

4 

4 

4 

1 

2 

29 PLK-E0504 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[Rl ,-:J'Jv~~ 
TABLE & STAND 

102 103 104 I 

I 

105 

0 

® 
@ 

901 

~ 

101 

®~ 
~ 

0~ ® 0 
e 

@ 
0 

® 

30 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[R]-'r-7JL,~~ 
TABLE & STAND 

Fig ~£ -gBft:i:::i-i-:· 
no. Mod. Parts no. 

R 101 ME03A0595 

R 102 MB60A3957 

R 103 M90406040 

R 104 MB60A0719 

R 105 MB60A1368 

R 901 M860E0150 

CJ 
llll Description ~_;_ 

Amt. Req. 

f>{9· .. · · · · · · · · · · · · · · · · · · · · · · · · ·······Table top···························· 1 

L,-/~· · · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Rail································· 2 

Plf),:?~-:/ ¢ 4.5X38· · · · · · · · · · · · ········Wooden screw ¢ 4.5X38· · · · · · · · · · · · · · 4 

t;\:-9·:,,· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Drawer······························ 1 

'f-\'7-9-· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Caster······························· 4 

'f-\'??::.97 · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Leg assy · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

31 PLK-E0504 From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



~ 1"1~~(1) 
ACCESSORIES(1) 

101 102 

~ 
901 

106 

107 

j 

109 

~ 

121 

103 104 

~ 
108 

~ 
~111 

110 112 

~ ~::: 
~'" 

116 

127 

123 

32 

~o 

124---® 
0 

125~ 

126 

105 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[SHt~~(l) 
ACCESSORIES(l) 

Fig ~~ '&~fi:i::::J-F 
no. Mod. Parts no. 

S 101 MS02A0128 

S 102 MS09A0123 

S 103 MS03A0417 

S 104 MB60A0419 

S 105 MF33E0193 

S 106 MB60A1990 

S 107 M90513065 

S 108 MF01A0565 

S 109 M82510FUS 

S 110 M95004099 

S 111 MS01A1976 

S 112 MB18A1479 

S 113 MB18A0479 

S 114 MS10A0976 

S 115 MN25A0479 

S 116 MS08A0613 

S 117 MF06A1608 

S 118 MF06A0608 

S 119 MG33A0608 

S 120 MG33A0479 

S 121 MG33A0137 

S 122 M96020021 

S 123 M96002017 

S 124 M90630050 

S 125 M90624053 

S 126 M91576045 

S 127 MB60A0560 

S 901 ME10A0990 

S 902 ME05E0691 

Description ~:I: 
Amt. Req. 

~',,:.,,n1J DPX17#18······················ Needle DPX17#18···················· 4 

*·t·:.,,. · · · · · · · · · · · · · · · · · · · · · · · · · · ·······Bobbin······························ 3 

J.b.'J (1~x=t3';)· · · · · · · · · · · · · · · · · ········Tire (for bobbin winder)············ .. · 1 

*·".l:,,:.,,J· b. · · · · · · · · · · · · · · · · · · · · · · · ·······Rubber cushion······················ 6 

4~979· 1?~9f · · · · · · · · · · · · · · · · · · · · · · · · · · Cotton stand assy· · · · · · · · · · · · · · · · · · · · 

7·-970-:;t·1f·1;z.?•······················Pattern data F/D····················· 1 

Ei:i' 9~)') 2.5 · · · · · · · · · · · · · · · · · · · · · · · · · · · · E-type retaining ring 2.5 · · · · · · · · · · · · · · 5 

M~''f3 ".1-1?1 ~,- · · • • · • · · • · • • • • • • • • • • • • • • • · · Speed command disk adjusting plate· · · 1 

ti-i(:••······························· Fuse································ 2 

ti-;z.·. · · · · · · · · · · · · · · · · · · · · · · · · · ·······Fuse································ 2 

0•;,]J?ij;';l.,:.,,'f 4· · · · · · · · · · .. · · · · · · ·······Hexagonal wrench 4· · · · · · · · · · · · · · · · · ·. 

0·;,iJ?;j;'}L,:.,,'f 3 · · · · · · · · · · · · · · · · · · · · · · · · · Hexagonal wrench 3 · · · · · · · · · · · · · · · · · · 

D-:;M*'".IL,:.,,'f 2.5· · · · · · · · · · · · · · · · · · · · · · · Hexagonal wrench 2.5· · · · · · · · · · · · · · · · 

□•;,iJ?;j;'}L,:.,,'f 1.5 · · · · · · · · · · · · · · · · · · · · · · · Hexagonal wrench 1.5 · · · · · · · · · · · · · · · · 

D·;,M*'".IL,:.,,'f 1 /16" · · · · · · · · · · · · · · ·······Hexagonal wrench 1/16" · · .. · · · · · · · · · · 

~'Jf-lj-ljI• · · · · · · · · · · · • · • · · · · · · · · · · · · · • • Head rest···························· 

~·74 n·- (',,3';)· · · · · · · · · · · · · · · · · · · ·······Screw driver (small)·················· 

~·74/\·- ('ti';)························· Screw driver (middle)················· 

r'71 n· - W 1) · · · · · · · · · · · · · · · · · · · · · · · · · · Screw driver (large)·· · · · · · · · · · · · · · · · · 

A/\
0

t10-14· · · · · · · · · · · · · · · · · · · · · ········Spanner 10-14·· · · · · · · · · · ·· · · · · · · · · · · 

77·7-lj',,• · · · · · · · · · · · · · · · · · · · · · · · · ·······Oiler with oil························· 1 

0-:,JJ?Yt•;,,,t.*·M M6X55· · · · · · · · · · ·······Bolt M6X55· · · · · · · · · · · · · · · · · · · · · · · · · · 4 

-t?7f1'177~ M6X12······················BoltM6X12·························· 4 

-lj':/J·;j', 6.5-18· · · · · · · · · · · · · ·· · · · · ········Washer 6.5-18·· · · · ···· · · · · · · · · ··· · · · 4 

n·;j',-lj':/J·1, 6· · · · · · · · · · · · · · · · · · · · · · · · · · · · Spring washer 6· · · · · · · · · · · · · · · · · · · · · · 4 

t·;,~ M6· · · · · · · · · · · · · · · · · · · · · · · · · ·······Nut M6· · · · · · · · · · · · · ·: · · · · · · · · · · · · · · · 4 
'f3';/\·:.,, ................................ Hinge································ 2 

',,i<.fb.7 □1t
0

1f·1i<.? (4x1)················System F/D (4discs)················· 

n°·;1=t:.,,-t?-:;~ ......... · · · · · · · · · · · · · · ·······Clamp pad set······················· 

33 PLK-E0504 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[TI 1-:t ~ ~ (2) 
ACCESSORIES(2) 

101 

108 

116 

121 

103 104 105 

\ 

107 

0 

0 0 

111 

fa 
112 

113 (113) 

✓ ✓ 
109 110 ~ ' 

~ ,,,. • 115 

~ 

i 
I 

~, ~ : 
'~--~--_j 

34 

106 

\ 

118 

119 

120 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[T] {-;j-fj;~(2) 
ACCESSORIES(2) 

Fig ~~ :gB~::::i-F 
no. Mod. Parts no. 

T 101 ME03A0776 

T 102 M91058004 

T 103 M91054004 

T 104 ME03A1776 

T 105 ME03A0139 

T 106 K14M95610701 

T 107 MB05A0797 

T 108 M860AOFSW 

T 109 MG51A0201 

T 110 MB60A0201 

T 111 M90306041 

T 112 MB60A0420 

T 113 M91056004 

T 114 MB60A2620 

T 115 MB60A1620 

T 116 MQ10A0734 

T 117 ME03A0777 

T 118 M97319099 

T 119 M97320099 

T 120 M97318099 

T 121 MB05A0376 

T 901 M97355099 

Description ~;_ 
Amt. Req. 

,,:i~~ZII\·-· · · · · · · · · · · · · · · · · · · · · · · ·······Belt cover··························· 1 

SW-PW7°7?{t"·1,'/ M4X6· · · · · · · · · · · · · Screw M4X6· · · · · · · · · · · · · · · · · · · · · · · · · 2 

SW-PW7°7?,{t"·1•1/· M4X8· · · · · · · · · · · · · Screw M4X8· · · · · · · · · · · · · · · · · · · · · · · · · 3 

l\·l~~ZII\·-· · · · · · · · · · · · · · · · · · · · · · · ·······Belt cover··························· 

;r,{J~l\
0

)································0il pan······························ 

J-7•:;iJ~· · · · · · · · · · · · · · · · · · · · · · · · · ·······Staple······························· 4 

*J.71)~1. · · · · · · · · · · · · · · · · · · · · · · · · ·······Film sheet··························· 

7·:;~?-1"lf· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Foot switch·························· 

/1·,{:.,f-· · · · · · · · · · · · · · · · ·· · · · · · · ·······Cord tie····························· 1 

l\·1:.,f-· · · · · · · · · · · · · · · · · · · · · · · ········Cord tie····························· 2 

?JH?1•1/· 3.1X16······················· Wooden screw 3.1X16················ 4 

]7,{f · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Tie holder··························· 2 

SW-PW7°7?,{t/\·1,/M4X10· · · · · · ·······Screw M4X10· · · · · · · · · · · · · · · · · · · · · · · · 2 

t-{1J:.,?1J"l7° AB-10N···················· Nylon clip AB-10N··················· 

t11J:.,Q 1J-:;7° AB-SN_-···················· Nylon clip AB-SN····················· 

t·=J~ZI/\. -· · · · · · · · · · · · · · · · · · · · · · · ·······Polyethylene cover··················· 

V1·(J~~ M49· · · · · · · · · · · · · · · · · · · · · · · · · · · · V-belt M49· · · · · · · · · · · · · · · · · · · · · · · · · · 

7-7·1~ (=i7 1)3?hJ.'J)· · · · · · · · · · · ·······Cable (input signal)··················· 

7-7·J~ (YI,/,{~·)························ Cable (solenoid)······················ 

7-7·)~ (+j--*·'E-97·::.,7·::.,)• · · · · · · · · · · · · · · Cable (servo motor)·················· 

?+J- 1J · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Chain· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

7-7·1~ (/\
0

J~A'E-9)• · · · · · · · · · · · · · · ·······Cable (pulse motor)·················· 

35 PLK-E0504 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[OJ 7J-:1~3✓ / '\-';/ 
OPTION PARTS 

I:,,, 
102 

111 

103 

106 

36 

104 105 

107,108 109,110 

113 

112 

114 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



[U]:t:1~3::,,,1~-'Y 
OPTION PARTS 

Fig ~!£ t~~::::i-F 
no. Mod. Parts no. 

U 101 MS03A0101 

U 102 MS03A2101 

U 103 MS01A1616 

U 104 MS17A1120 

U 105 MV30A1256 

U 106 MV35A0106 

U 107 MS03A0256 

U 108 MS03A1256 

U 109 MA35A0256 

U 110 MA35A1256 

U 111 ME05E1105 

U 112 ME05A1272 

U 113 MS04E1210 

U 114 MF10A1245 

U 115 MN10A3245 

Description 

/\ 1)19 (';.U/37) ¢1.6··············· ... Needle plate (for light) ¢1.6·········· 

/\1)19 Ci''H/3';) ¢ 2.6 · · · · · · · · · · · · · · · · · · Needle plate (for heavy) ¢ 2.6 · · · · · · · · · 

ttJ:/:i"?;f"+J-I (7'H/3';)· · · · · · · · · · · · ·······Inner hook clamper (for heavy)········ 

ttJiJ"? (7'H/3';)· · · · · · · · · · · · · · · · ·······Inner hook (for heavy)················ 

tM+J-I (';.7.t/3';)· · · · · · · · · · · · · · · ·······Presser foot (for light)······ .. ········ 

+J-7;f-+J- I· · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Presser foot· · · · · · · · · · · · · · · · · · · · · · · · · 

ttJ;f-ifI ¢3· · · · · · · · · · · · · · · · · ·· · · ·······Presser foot ¢3· · · · · · · · · · · · · · · · · · · · · 

ttJ;f-ifI ¢ 2· · · · · · · · · · · · · · · · · · · · · ·······Presser foot ¢ 2 · · · · · · · · · · · · · · · · · · · · · 

ttJ;t"ifI ¢ 3 · · · · · · · · · · · · · · · · · · · · · ·······Presser foot ¢ 3 · · · · · · · · · · · · · · · · · · · · · 

ttJ;t-ij-I ¢ 2 · · · · · · · · · · · · · · · · · · · · · ·······Presser foot ¢ 2 · · · · · · · · · · · · · · · · · · · · · 

;t"ifI?~9T ('J+J-" D· · · · · · · · · · · · · · · · · · · · · · · Clamp frame complete (blank)········· 

t?1H 9 ('/if.-{)· · · · · · · · · · · · · · · · · · · · · · · · · · Feed plate (blank)· · · · · · · · · · · · · · · · · · · · 

'J'J{ ~f37-t•;.,:\, ( ?~)- · · · · · · · · · · · · · · · · · · ···Thread tension regulator assy · · · · · · · · · 

I:;?--{ /\
0 1• (7°1)i')S.,3:;3r))· · · · · · ·: · · · · · · · · Spring (for pretension)················ 

I:;J-{n";t. ('J'J1~f37-t•;,;\-37)· ·· · · · · · · · · · Spring (for thread tension regulator)··· 

~~ 
Amt. Req. 

37 PLK-E0504 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



~51 
INDEX-1 
ff~~::i-~· 1,.°-y" Fig ff~~::i-~· 1,.°-y" Fig ff~~::i-~· 1\0-y• Fig ff~~::i-~· l\o-y• Fig 
Parts No. Page No. Parts No. Page No. Parts No. Page No. Parts No. Page No. 

K14M71725402 *** P29 *** Q 125 M90806002 *** P3 ... 8 115 M91108001 • •• P19 ••• K 160 M93004021 *** P15 ••• H 139 
K14M95610701 ••• P35 ••• T 106 M90815002 ••• P7 ••• D 130 M91109002 •• ,P15 .. ,H108 M93006050 ... pg ••• E 130 

K14S92221040 ••• P23 ••• M 114 M90817060 ••• p17 ... J114 T ... P17 ••• J 104 M93007020 ... P13 ... G 122 

M82510FUS ••• P33 ••• S 109 M90818060 ... P17 ••• J 124 M91109045 ••• P19 ••• K 156 M93011021 ... P29 ••• Q 115 
M860A0FSW ••• P35 ••• T 108 M90853002 ••• pg ... E 126 M91110002 ••• P3 .•• 8 119 M93202045 ... P21 ••• L 130 
M90001060 ••• pg ... E 128 M90859004 ••• P3 ••. 8 135 M91112002 ••• Pl 9 ••• K 106 M93202047 ... P21 ••• L 131 
M90101017 ••• Pl 9 ••• K 150 M90875045 ... P25 ... N 109 M91116002 ... P15, •• H112 M94001017 ... P15 ••• H 144 
M90102017 ••• Pl 9 ... K 136 M90901002 ... PS ••• C 102 T ••• P23 ... M 101 M94001021 ••• P15 ••• H 104 
M90204060 ••• PS ••• C 101 M90901020 ... P17 ... J 103 M91127015 ••• Pl 5 ••• H 120 T ••• P23 ... M 102 
M90306041 ••• P35 ••• T 111 M90906003 ... P3 .•. 8 134 T .,.P19 .. ,K101 T ... P29 ... Q 105 
M90307053 ••• P25 ... N 108 l ••• Pl 9 ••• K 125 M91129015 ••• Pl 9 ••• K 128 M94002017 ••• P13 ••• G 115 
M90317050 ... P25 .~. N 107 M90908003 ... P3 ·- 8 121 M91131002 ... P23 ••• M 124 M94003021 ••• Pl 1 ... F 107 

l ... P29 ... Q 114 l ... P21 ... L 115 M91137015 ... Pl 5 ••• H 111 M94003099 ••• P27 ••• P 104 
M90325065 ... P21 ••• L 128 M90921002 ••• P13 ... G 102 l ••• P17 ... J 111 l ••• P29 ... Q 112 
M90330065 ... P7 ••• D 105 M90922002 ... P21, .. L139 M9113901-5 ••• P17 ••• J 101 M94006017 ••• p17 ••• J 130 
M90406040 ••• P31 ••• R 103 M90943002 *** p17 ••• J 107 M91180080 ... P3 ••• B 117 M94007017 ••• P17 ••• J 133 
M90421050 ••• Pl 1 ••• F 116 M90971004 ••• P29 ••• Q 104 M91203002 ••• pg ••• E 101 M94007099 ••• P3 ... B 106 

l ... Pl 7 ••• J 137 M90990002 ••• P7 ••• D 136 M91214015 ... P19 ••• K 131 l ••• P27 ••• P 115 

l ••• Pl 9 ••• K 109 l ••• P19 ... K 117 M91219015 ••• P23 ••• M 121 M94009021 ••• p17 ... J 138 
M90422050 ••• Pl 1 ••• F 114 M91003022 ••• Pl 3 ••• G 108 M91221001 ... P7 ••• D 122 M94035021 ••• Pl 7 ••• J 136 

l ••• Pl 7 ••• J 132 M91003070 ••• Pl 1 ... F 110 M91222001 ••• Pl 9 ••• K 129 M94036021 ... P13 ••• G 103 

T ,_ P23 ... M 106 l *** Pl 7 ... J 120 M91223001 ••• pg ••• E 104 M94037021 ••• P11 ... F 113 

l ••• P29 ••• Q 106 M91004045 ••• P13, •• G 125 M912760Q4 ••• P3 ••• B 101 M94038021 ... P13 ... G 118 
M90423060 ... P23, •• M 127 l ••• P19, •• K 107 M91304080 ••• P3 ••• B 105 M95001001 ... P11, .. F104 
M90424053 ••• Pl 9 ... K 108 M91004067 ••• PS ••• C 129 M91382045 ••• P15 ... H 102 M95001021 ••• pg ... E 123 
M90432038 ••• P13 ... G 124 M91005067 ••• PS ••• C 131 l ... P19,,,K110 l ... Pl 1 ... F 109 
M90442037 ••• P3 ... B 118 M91011004 ••• P3 ... B 124 M91400010 ••• P3 ... B 131 M95002017 ••• P17 ... J 134 
M90447037 ••• P3 ••• B 113 M91050020 ... P17 ••• J 118 l ... p17 ••• J131 M95003021 ••• Pl 1 ... F 101 
M90500085 ••• P9 ... E 115 M91053020 ... P3 ... B 122 M91503001 ... P9 ••• E 111 l ••• P19, .. K139 
M90504053 ••• Pl 9 ••• K 159 l ••• P7 ••• D 120 M91506001 ••• P21 ... L 136 M95003096 ... P29 ... Q 120 
M90505065 ••• PJ5 •• ,H117 T ••• p21 ••• L113 M91515022 ••• P23 ... M 128 M95004017 ••• p17 ••• J115 
M90511050 ... Pl 1 ••• F 102 M91054004 ... P3 ••• B 103 M91520002 ... P7 ••• D 112 M95004020 ••• P3 ... B 126 

l .~. P15 ••• H 103 l ... PS ... C 123 M91551015 ... P21 ... L 125 M95004021 ... pg ... E 107 

T ... p17 ••• J116 l ... Pl 9 ••• K 116 M91572045 ••• P21 ••• L 122 l ••• Pl 9 ••• K 149 

l ••• Pl 9 ••• K 158 l ••• P21 ... L 104 M91576045 ••• P19, •• K 143 M95004099 ••• P33 ... S 110 
M90511056 ••• p17 ••• J141 l ••• P23 .,. M 110 l ••• P33 ••• S 126 M95005017 ••• p19 •• ,K114 
M90513065 ••• Pl 9 ... K 134 l ... P25 ••• N 102 M91602001 ... P7 ••• D 118 M95007021 ••• P15 ... H 101 

l ... P33 ••• S 107 l ••• P27 ... P 105 M91602046 ... PS ••• C 111 M95009021 ••• P15 ... H 114 
M90518060 ••• P15 ••• H 128 l ••• P29 ••• Q 111 M91603003 ... P21 ••• L 121 l ••• P23 ... M 104 
M90543060 ••• P15, •• H121 l ••• P35 ••• T 103 M91605045 ... PS ••• C 110 M95011021 ••• p15 ••• H116 
M90546060 ••• P23 ... M 15 M91055020 ... PS ••• C 124 M91606001 ... P7 ... D 133 M95015021 ••• Pl 5 ••• H 129 
M90547060 ••• P23 ••• M 118 M91056004 ... p19 ••• K140 l ... P21 ... L 129 M95018021 ... P23 ... M 105 
M90601064 ... PS ••• C 133 l ... P23 ••• M 112 M91650020 ••• pg ••• E 114 M95061095 ... Pl 1 ... F 106 
M90605010 ... P19 ... K 120 l ••• P35 ••• T 113 M91652020 ... P19 ••• K 144 M96001070 ••• Pl 5 ... H 133 
M90619060 ••• Pl 5 ••• H 124 M91057004 ••• P29 ••• Q 117 M91688015 ... P21 ... L 109 M96002017 ... P33 ... S 123 

M90620060 ••• P15 ••• H 130 M91057020 ••• PS ••• C 121 M91689015 ••• P21 ... L 107 M96004052 ••• p19 ••• K127 

M90622060 ••• Pl 5 ••• H 126 l ••• P25 ... N 115 M91801035 ... P21 ••• L 101 M96020021 ••• P33 ••• S 122 
M90623060 ••• P15.,,H131 M91058004 ••• P25 ... N 101 M91802006 ••• P7 ... D 132 M96033021 ••• P15 ••• H 140 

M90624053 ••• P33 ••• S 125 l ... P29 ... Q 108 M91802045 ••• pg ... E 105 M97318099 ... P35 ... T 120 
M90630050 ••• P33 ... S 124 l ••• P35 ... T 102 1 ... P21 ... L 102 M97319099 ... P35 ••• T 118 
M90631050 ••• P21 ••• L 123 M91060021 ... P15,.,H135 M91910080 ••• P3 ... B 108 M97320099 ... P35 ... T 119 
M90632050 ••• P21 ••• L 133 1 ... P29 ••• Q 101 M92011070 ••• Pl 1 ••• F 115 M97355099 ... P35 ••• T 901 

M90802002 ... P19 ... K 102 M91069004 ••• P7 ••• D 103 M93001050 ••• P7 ••• D 106 M98003015 ... pg ••• E 108 
M90802003 ... pg ... E 129 M91101046 ... PS ••• C 139 M93002050 ... P7 ... D 102 M98008070 ... P13,., G 105 

l ••• P25 ••• N 111 M91104045 ••• P19 ... K148 M93003021 ... P13 ••• G 107 M99002052 ... Pl 7 ... J 112 

38 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



~:SI 
INDEX-2 
!Bifi:iJ-~· l\·-:.t· Fig ~ifi:i::i-~· l\·-:.t· Fig ~~r:i::i-~· l\·-:.t· Fig 'g~ifi:i::i-~· l\·-:.t· Fig 

Parts No. Page No. Parts No. Page No. Parts No. Page No. Parts No. Page No. 

M99006063 ... PS ... C 126 MB60E0982 ••• P25 -• N 113 ME05A0454 ••• Pl 5 ••• H 107 ME10A4910 ... Pl 5 ••• H 125 

T ••• P21 ... L 114 MB60E1682 ••• P7 ... D 901 ME05A0455 ••• P17 ••• J 117 ME10A5910 ... P15 ... H 127 

MA04A1530 ... P5 - C 120 MB60E1956 ... P9 - E 901 ME05A0477 ••• P13 ... G 109 ME10A6339 ... P17 ... J 129 

MA04A2530 ... PS ... C 122 MB60E3339 ... P25 ... N 902 ME05A0508 ... P25 ••• N 103 ME10A6910 ••• P21 _, L 110 

MA 10A0729 ••• Pl 5 ••• H 106 MB60E6339 ... P3 .. , B 133 ME05A0509 ••• P19.,.K113 ME10A7910 , •• P21 ... L 112 

MA10A0950 ••• P15 ••• H 105 MB62A0352 ••• P3 ... B 102 ME05A0572 ••• P17 ... J 110 ME10E0452 , •• P9 ... E 902 

MA10A1950 ••• P15 ... H 109 ME03A0139 ••• P35 ... T 105 ME05A0600 ... P5 ... C 117 ME10E0746 ••• P19-K115 

MA1082476 ... P19 ... K 123 ME03A0339 , •• P3 ••• B 129 ME05A0738 ••• P23 ... M 123 ME10E0830 ... P3 ... 8 114 

MA16E0210 ••• PS ••• C 901 ME03A0595 ••• P31 ... R 101 ME05A0910 ••• Pl 5 ••• H 110 ME10E2519 ... P19 ... K142 

MA20A0194 ••• P5 ... C 127 ME03A0601 ••• Pl 1 ••• F 103 ME05A0950 ... P23 ••• M 119 ME10E3601 ••• P25 ... N 104 

MA20A0392 ... P19 ... K 132 ME03A0722 ... Pl 1 ••• F 105 ME05A0957 ... P13 ... G 104 MFOOA0181 ••• PS ... C 135 

MA20A0476 ••• P5 ... C118 ME03A0776 ••• P35 ... T 101 ME05A1272 ••• P37 ••• U 112 MFOOA0553 ••• P5 ... C 136 

MA20A0584 ••• P3 ••• 8 109 ME03A0777 ••• P35 ... T 117 ME05A1454 ... P23 ••• M 120 MFOOA1352 ••• P17 ••• J 106 

MA20A0740 ••• pg ... E 113 ME03A0788 ... Pl 1 ... F 117 ME05A1477 ... P23 ••• M 107 MFOOA2780 ... P27 - P 106 

MA20A1950 ... P5 ... C 119 ME03A0901 ••• Pl 1 ... F 108 ME05A1509 ••• P23 ... M 103 MFOOE0550 ••• P5 ... C 904 

MA35A0256 ... P37 ... U 109 ME03A1339 ••• P3 ••• B 130 ME05A1910 ... P23 ... M 116 MF01A0181 ••• P7 ... D 131 

MA35A1256 ... P37 ... U 110 ME03A1477 ... Pl 3 , .. G 112 ME05A1950 ... P23 - M 122 MF01A0259 ... P7 ... D 107 

MB03A0802 ••• P15 ... H 138 ME03A1601 ... Pl 1 ... F 118 ME05A1957 ••• Pl 3 ... G 110 MF01A0476 ... P7 ,_ D 110 

MB05A0376 ••• P35 ••• T 121 ME03A1776 ••• P35 .,; T 104 ME05E0484 ... P25 ••• N 901 MF01A0565 ••• P33 ... S 108 

MB05A0470 ••• P19 ... K 118 ME03A1901 •- Pl 1 ••• F 111 ME05E0519 ... P19 ... K 112 MF01A1476 ... P7 ... D 108 

MB05A0797 ... P19 .. , K 119 ME03A2339 ... P13 - G 101 ME05E0688 ... P27 ... P 119 MF05A0849 ... P3 ... 8110 

T _, P35 ... T 107 ME03A2408 ... P29 ... Q 107 ME05E0691 ... P33 ••• S 902 MF06A0608 ... P33 ... S 118 

MB18A0479 ... P33 ... S 113 ME03A2601 ... P29 ... Q 102 ME05E0770 ... P23 ... M 113 MF06A1608 ••• P33 - S 117 

MB18A1479 ••• P33 ••• S 112 ME03A2901 ••• P13 ... G 123 MEOSEl 105 ••• P37 ••• U 111 MF10A0181 ... P3 ·- 8 128 

MB60A0196 ... Pl 7 ••• J 139 ME03A2957 ••• P13 ... G 114 ME05E1519 ,_ P25 ... N 106 MF10A0187 ••• P5 ... C 105 

M860A0201 ... P35 ... T 110 ME03A3339 ••• P13 ... G 106 ME05E2519 ... P23 - M 109 MF10A0267 ••• P21 - L 137 

MB60A0366 ... P29 ... Q 118 ME03A3408 ••• P29 ... Q 116 ME10A0148 ... P9 ... E 112 MF10A0325 ••• P7 ... D 135 

M860A0419 ••• P33 .;, S 104 ME03A3957 ••• P13 ... G 117 ME10A0261 ••• P21 ... L 103 MF10A0553 ••• PS ... C 104 

MB60A0420 ••• P35 ... T 112 ME03A4339 ••• P13 .. , G 111 ME10A0266 ••• P17 ... J 108 MF10A0555 ... PS ... C 106 

MB60A0477 ... Pl 7 ... J 109 ME03A4957 ... P13, .. G 120 ME10A0267 ••• Pl 5 ... H 134 MF10A0709 ••• PS ... C 103 

M860A0560 ... P33 ••• S 127 ME03A6339 ... P29 ... Q 121 ME10A0307 ... P17 ... J 128 MF10A1245 ... P37 ... U 114 

MB60A0601 ••• P3 ••• 8 120 ME03A7339 ••• P29 ... Q 109 ME10A0308 ... P17 ••• J 127 MF10A1555 ... PS ... C 137 

M860A0694 ... P7 ... D 111 ME03E0450 ... pg ... E 117 ME10A0352 ... P15 ... H122 MF10A2740 , .. P27 .. ,P102 

MB60A0719 ... P31 ... R 104 ME03E0688 , .. P27 ... P 110 ME10A0429 ... P17 _, J 105 MF21D0181 ... P7 •- D 128 

M860A0740 ... P9 ... E 102 ME03E0975 ... P19 .. , K 137 ME10A0454 ••• P15 ... H 132 MF33E0193 ••• P33 ... S 105 

M860A0780 -• P15 ... H 143 ME03E1484 ... P29 ... Q 103 ME10A0457 ... P17 ... J 122 MF36A0245 ... PS ••• C 138 

M860A0915 ... P25 ... N 105 ME03E1688 ••• P27 ... P 116 ME10A0572 ... P21 ... L 105 MF36A0750 ,,,P19, .. K103 

MB60A 1368 ... P31 ... R 105 ME03E2484 ••• P29 ... Q 113 ME10A0601 ... Pl 7 ... J 135 MF36A1180 ••• P3 ••• 8 125 

MB60A 1601 ... PS ••• C 128 ME03E2519 ... P15 ... H 115 ME10A0729 ... P17 ... J 126 MF60A0700 ... P21 ... L 126 

M860A 1620 ... P35 ... T 115 ME03E2688 ... P27 ... P 117 ME10A0742 ... P3 ... 8 107 MF60A0742 ... P27 ... P 103 

M860A1626 ... P21 ... L 140 ME03E3688 ... P27 ... P 118 ME10A0743 ... P15 ••• H118 MF60A2740 ... P7 ... D 123 

M860A1780 ... P27 ... P 126 ME03E4688 ,_ P27 ... P 120 ME10A0763 ••• P21 ... L 111 MF60A5740 ... P27 ... P 123 

M860A1990 ... P33 ... S 106 ME03E5688 , .. P27, •• P121 ME10A0910 ... P17 ... J 102 MF70A0350 ••• P23 - M 126 

M860A2352 ••• P29 ... Q 11 9 ME03E6688 ... P27 ... P 122 ME10A0956 ... P21 ... L 124 MF70A0352 ... P7 ... D 117 

MB60A2406 ... P7 ,_ D 101 ME03E7688 ... P27 ••• P 124 ME10A0990 ••• P33 ... S 901 MF70A1180 ... P3 ... B 127 

M860A2620 ••• P35 ... T 114 ME03E8688 ... P27 ••• P 127 ME10A1252 ••• P23 ... M 125 MFBOA0780 ... P27 ... P 113 

M860A3957 ... P31 ... R 102 ME0"5A0105 ••• P17 ... J 140 ME10A1266 ••• P17 ... J 113 MF90A0361 ... P19 ... K 104 

MB60A5601 ••• P29 ... Q 122 ME05A0230 ... P7 ••• D 121 ME10A1454 ••• P17 ... J 125 MG30A0664 ... P7 ... D 127 

M860A5780 ... P29 ... Q 123 ME05A0257 ... P15 ... H 137 ME10A1601 ... Pl 7 ... J 123 MG30A0740 ... P21 ••• L 117 

MB60A6780 ... P29 ... Q 124 ME05A0272 ••• P17 ... J 142 ME10A1758 ... P15 •• ,H113 MG30A0760 ... P21 ... L 901 

M860E0150 ••• P31 ... R 901 ME05A0339 ... P15 ... H 141 ME10A1780 ... P27 ... P 101 MG30AOB33 ... P21 ... L 120 

M860E0190 ... PS .. , C 903 ME05A0352 ... P23 ... M 117 ME10A1956 ... P21 ... L 118 MG3080226 ... P21 ... L 108 

M860E0234 ... P7 ••• D 904 ME05A0390 ... Pl 1 ••• F 112 ME10A2780 ... P29 ... Q 110 MG3080740 ... P21 ••• L 127 

MB60E0682 ,_ P7 ... D 113 ME05A0419 ... P23 ... M 108 . ME10A2910 ••• Pl 5 ••• H 123 MG33A0137 ... P33 ... S 121 

M860E0950 ••• PS ... C 125 ME05A0429 ... P23 ... M 111 ME10A3910 ... P15 ... H 119 MG33A0479 ... P33 ... S 120 

39 PLK-E0504 

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



~51 
INDEX-3 
:gjl~J-~· I\O-~• Fig !~~J-~· l\o-~• Fig WfiliJ-r I\O-~• Fig !~~J-~· 1\0-~• Fig 
Parts No. Page No. Parts No. Page No. Parts No. Page No. Parts No. Page No . 

MG33A0608 ••• P33 ••• S 119 MS01E0580 ... P7 ... D 902 MS17A1120 •• , P37 ... U 104 
MG43A0181 ... P3 ... 8 123 MS01E0975 ... P19, .. K151 MT60A0B02 ... PS ••• C 109 
MG50A0740 ... P7 ... D 114 MS02A0128 ••• P7 ... D 129 MV30A0256 ... P21 ••• L 141 
MG51A0201 ••• P35 ... T 109 i ••• P33 ••• S 101 MV30A1256 •• , P37 ••• U 105 
MG75A0265 ... P21 ... L 135 MS02A0463 ... P21 , •• L 902 MV35A0106 ... P37 ... U 106 
MG75A1476 .. , PS ••• C 116 MS02A3477 ... P13 ... G 116 MV88A0740 ... P7 ... D 116 
MM11 A0245 ... PS ... C 113 MS02A4477 ... P13 ... G 119 
MM11A0352 ... P9 ... E 110 MS02E0460 , •• P21 ••• L 119 
MM11A0556 ••• PS ... C 107 MS02E0983 ... P25 ... N 110 
MM11A0702 ... PS ••• C 112 MS03A0101 ... P37 ... U 101 
MN10A0135 ... P27 ... P 108 MS03A0256 ••• P37 ... U 107 
MN10A1456 ... P7 ••• D 104 MS03A0262 .. ,P21 ... L138 
MN10A3245 ... P37 ••• U 115 MS03A0417 ... PS ... C 134 
MN25A0479 ••• P33 ••• S 115 l ••• P33 ... S 103 
MN52A1245 ... PS ••• C 108 MS03A0688 ... P27 ... P 107 
MN60A0620 ... P3 ... 8 104 MS03A0703 ... P21 ... L 132 
MN60A0750 •• , P1 9 ... K 111 MS03A1101 ... Pl 9 ... K 121 
MN70A1780 ... P21 ... L 116 MS03A1256 ... P37 ... U 108 
MN72A 1694 ... P7 ... D 109 MS03A1530 ... P25 ... N 114 
MQ10A0734 ... P35, .. T116 MS03A1572 ••• P21 ... L 134 
MS01A0120 ... P9 ... E 121 MS03A1910 ••• P19 ... K 135 
MS01A0121 ... pg ••• E 125 MS03A2101 ... P37 ... U 102 
MS01A0123 ••• P9 ... E 119 MS03A2780 ... P27 ••• P 112 
MS01A0160 ••• P3 ••• 8111 MS03A3980 , •• P25 ... N 116 
MS01A0192 ••• P19 ... K133 MS03A6154 ... P21 ... L 106 
MS01A0329 ... P9 _, E 127 MS0380838 ... P19 ••• K 126 
MS01A0348 ... P19, .. K145 . MS03E0662 ••• P7 ... D 134 
MS01A0350 ... P7 ... D 124 MS03E0981 ... P25 ••• N 112 
MS01A0361 ••• P3 -· 8 132 MS04E1210 ... p37 ... u113 
MS01A0383 ... P7 ••• D 905 MS07A0228 ... P19 ... K 105 
MS01A0477 ... P3 ... 8 112 MS08A0125 ... P9 ... E 118 
MS01A0508 ••• P9 ... E 106 MS08A0454 ... P19 ... K 154 
MS01A0572 ... P9 ... E 131 MS08A0613 ... P33 ... S 116 
MS01A0611 ... P9 ••• E 122 MS08A0616 ... P9 ... E 120 
MS01A0660 ... P7 ... D 126 MS08A0692 ••• p17 ... J121 
MS01A0663 ... P7 ... D 125 MS08A0708 ... P19 ... K152 
MS01A0761 ... P9 ... E 116 MS08A0740 ••• p27 ... P 114 
MS01A0833 ... pg ... E 103 MS08A0914 ••• P13 ... G 121 
MS01A0891 ••• P9 ••• E 109 MS08A1454 ••• P17 ... J 119 
MS01A1392 ... P19 .. ,K157 MS09A0123 ... P33 ••• S 102 
MS01A1476 ... P19 ... K 122 MS09A0950 ... P9 ... E 124 
MS01A1572 ... P19 ... K 146 MS09A1914 ... P13 ... G 113 
MS01A1616 ... P37 ... U 103 MS10A0232 ••• P7 ... D 903 
MS01A1739 ... P3 ... 8 116 MS10A0976 ... P33 ... S 114 
MS01Af740 ... P27 ... P 111 MS10A1740 ••• P7 ... D 115 
MS01A1976 ... P33 ••• S 111 MS14A0180 ... PS ... C 115 
MS01A2392 ••• P19 ... K 155 MS14A0350 ... PS ... C 130 
MS01A2572 ... P15 ... H 142 MS14A0416 ... P15 .. ,H136 

l ... P19 ... K 153 MS14A0553 ... PS ... C 114 
MS01A3352 ... P19 ... K 901 MS14A0572 ... PS ... C 132 
MS01A5454 ... P19 ... K 130 MS14A0682 ... P7 ... D 119 
MS01A8796 ... P27 ... P 109 MS14A0740 ... P27 ... P 125 
MS01A9796 ••• P27 ... P 128 MS14A0838 ... P19 ... K 124 
MS01E0351 ... P19 ... K 147 MS14A3601 ... P19, .. K141 
MS01E0430 ... P19 •• ,K138 MS14E0180 ••• PS ••• C 902 

40 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



).. ~~~**i\;~*± 'r100-8310 :ll-L¥-tm=f-1-t!El8:AO)~ 2-2-3(=~~Mt:JL-) 

s r.,, L, -a- t.> -tt 1t """F ic"' t' -5 t' 
FA ~:::Z-'r b~~:i.$:ffil Mmt@iffil ~~jj_J~~Q'JL--7 'r104-6212 *:¥-lm't':9s:l8:~ilit 1-8-12 ~7 -1 :::Z? 'J-Z1413".I 

f-\';~~~5'ili:~ (03)6221-6160 f-\';~ FA X'i!i:~ (03)6221-6168 

)..MITSUBISHI ELECTRIC CORPORATION 
FACTORY AUTOMATION SYSTEM 
OFFICE TOWER "Z' 14F 8-12 1chome, Harumi CHUO-KU, TOKYO 104-6212, JAPAN 

Phone : +81-3-6221-6060 Fax: +81-3-6221-6076 

2001 ~ og ~ f1=nx: From the library of Superior Sewing Machine & Supply LLC - www.supsew.com




